Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

ki iiid FCC ID: 2ADFS-EPD01 Page 1 of 173 Report No.: R011408190E
FCC TEST REPORT
for
Winner Wave Limited
EZCast Pro
Model No.: EZCast Pro D01
Prepared for : Winner Wave Limited
Address : 4F-5, No.736, Jhongjheng Road, Jhonghe Dist., New Taipei City,
Taiwan, R.O.C.

Prepared By : Shenzhen Anbotek Compliance Laboratory Limited
Address :  1/F., Building 1, SEC Industrial Park, No.0409 Qianhai Road,

Nanshan District, Shenzhen, Guangdong, China
Tel: (86) 755-26066544
Fax: (86) 755-26014772

Report Number : RO11408190E
Date of Test : Aug. 21~ Sept. 28, 2014
Date of Report : Oct. 23,2014

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

i FCC ID: 2ADFS-EPDO1  Page 2 of 173 Report No.: R011408190E
TABLE OF CONTENT
Description
Page
Test Report
1. GENERAL INFORMATION ..ottt 4
1.1. Description 0f DeviCe (EUT)....cccuiiciiiiiieiieriiesieritesee st eteete e esteestaesetesssessseenseesseensaessaessaessnennsenns 4
1.2. Auxiliary Equipment Used during TeSt........c.cccciuiiiiiiiiiiieeiiecieeecieeereeeiteesiveesreeeseveesneeenseesnnaessneeas 5
1.3. Description Of TeSt FACIIILY ...c.veiviiiiiiieiiesiiecieste ettt ettt e tee e e sve v e esbeesbe e saessaessnessaesseessnansneens 5
1.4. Measurement UNCEITAINLY .......c.eccveirieerierieeriesiesresteeteeseeseesseessaesseesssesssesssessssensessssessesssesssassssesssenns 5
2. TEST METHODOLOGY ...ttt sttt ettt st e st e e staa st e e st e e ansae e snbae e snseeesnseeesnnesanneeeans 6
2.1, SuMMAry Of TSt RESUILS......ooiuiiiiiiiiiiii ettt sttt e et e s be e bt e s atesaeeenteeneeeneeas 6
2.2, DeScription Of TSt IMOGES.....ccuviivieiieiieiieitiesieeeieetteereeereesteesseessaesseesssessseesseasseassaesssesssesssesssensseesens 6
2.3, LSt Of CHAINELS ...ttt ettt et ettt s bt et e st bt et b et e e st enees 7
3. CONDUCTED EMISSION TEST ...ttt sttt snneeennnee e 8
3.1. Block Diagram Of TeSt SELUP ....c.eevueeruieiiieiieiieieeeestte st ettt ettt et e satesaeeseteenteeneeesseesseesanesaneens 8
3.2. Power Line Conducted Emission Measurement Limits (15.207).....ccceevviieiieeeciiiniieniie e evee e 8
3.3. Configuration of EUT 0N MEaSUICMENL ........ccuieriieiieiieiiesiiesiieseesseeteeseesseesseesssesssessseessessseessessneans 8
3.4. Operating Condition Of EUT ......cccooiiiiiiiniiiieetet ettt s 8
3.5, TSt PrOCEAUIE ....entietieiie ettt ettt s h e ettt et e bt e bt e sbeesbtesaeeeateenbeebeesbeesaeesaneans 9
3.6, TSt CQUIPITIENL ...eeuvieieieriieeieeiteesieesttesteeteeteesteesteesseesssessseanseasseessaesssesssessseassesssessseesseessesssaesseesssennseans 9
3.7. Power Line Conducted Emission Measurement ReSults .............cccoeeeviiiiiiiiiiicciiiiecceecee e 9
4. FCC PART 15.247 REQUIREMENTS FOR DSSS & OFDM MODULATION................. 12
4.1 TESE SETUP .eveeerieeiiieetie ettt eetee ettt eseteeeteeessseesaseeessaeessseeasssaeasseeassaeesseessseeassseassseeassseesssesssseeesssaesssenanes 12
4.2 6dB BandWidth .......ccoouieiiiieeee ettt ettt n et eaeeneens 12
4.3, Maximum OUtPUL POWET TSt ...c.vieuieriiiiiiiiciiiie ettt ettt teesteestaesenesnsesnseesseesseeseenens 42
4.4. Band Ed@es MEASUICIMIENL .......cc..eeeieieiiieeeiiieiieeeiteeeieeseteeeseveesveeesareessseessseeessseesssseessseesssessssesssseeanes 58
4.5. Peak POWeEr SPECtral DENSItY ......cccvecieriieiiiiiiiiieiiesiteseesteeereereebeeseeseaesebesssesssessseesseesssassesssessses 132
4.6. Radiated EMISSIONS. ....cccueiiiiiiiiiieitiieetie ettt eett e et e eetreeeteeeteeesebeeeteeesaseeeasesesseesssesensseessseeensseesaseeas 148
5. PHOTOGRAPH.....cc ettt sttt e et e e e ae e e e ae e e et e e ante e e anneeeanneeennes 165
5.1. Photo of Conducted Emission MeasuremMent..............ccveeevieeiiieeeiieeiiieesireeeieeesveeereeessseeeveeeseveens 165
5.2. Photo of Radiation EmiSSion TSt .......c.cceeieiiiiieiiiiieeee ettt 166
APPENDIX | (EXTERNAL PHOTOS) ...ttt 167
APPENDIX TI(INTERNAL PHOTOS) ..ot 171
Appendix | (4 Pages)

Appendix II (3 Pages)

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

Procuctsow FCC ID: 2ADFS-EPDOL  Page 3 of 173 Report No.: R011408190E
TEST REPORT
Applicant : Winner Wave Limited
Manufacturer : Winner Wave Limited
EUT : EZCast Pro
Model No. : EZCast Pro DO1
Serial No. : N.A.
Trade Mark : EZCast Pro
Rating : DC5V, 1A

Measurement Procedure Used:
FCC Partl5 Subpart C, Paragraph 15.247

The device described above is tested by Shenzhen Anbotek Compliance Laboratory
Limited to determine the maximum emission levels emanating from the device and the
severe levels of the device can endure and its performance criterion. The measurement
results are contained in this test report and Shenzhen Anbotek Compliance Laboratory
Limited is assumed full of responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT (Equipment Under Test) is
technically compliant with the FCC Part 15 Subpart C requirements.

This report applies to above tested sample only and shall not be reproduced in part
without written approval of Shenzhen Anbotek Compliance Laboratory Limited.

Date of Test :

Prepared by :

Reviewer :

Approved & Authorized Signer :

Aug. 21~ Sept. 28, 2014
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(Tested Engineer / Kebo Zhang)
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(Project Manager / Amy Ding)
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

EUT : EZCast Pro
Model Number : EZCast Pro DO1
Test Power Supply : DC 5V via USB Port

RF Transmission

: 2412MHz~2462MHz (802.11b/302.11g/802.11n(HT20))

Frequency 2422MHz~2452MHz ( 802.11n(HT40))
Channels > 11 For (802.11b/802.11g/802.11n(HT20))
7 For (802.11n(HT40))
Modulation 1 802.11b CCK
802.11g OFDM
802.11n MCS
Antenna Gain: : 2dBi

Applicant : Winner Wave Limited

Address . 4F-5, No.736, Jhongjheng Road, Jhonghe Dist., New Taipei City,
Taiwan, R.O.C.

Manufacturer . Winner Wave Limited

Address : 4F-5, No.736, Jhongjheng Road, Jhonghe Dist., New Taipei City,
Taiwan, R.O.C.

Factory : BIWIN SEMICONDUCTOR (HK) COMPANY LIMITED

Address : 5/F, Block4, Tongfuyu Industrial Park, Tanglang, Xili, NanShan,

Date of receipt

Date of Test

Shenzhen, China

: Aug. 14,2014

: Aug. 21~ Sept. 28, 2014

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772  www.anbotek.com
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1.2. Auxiliary Equipment Used during Test

TV1 : Manufacturer: SONY
M/N: KDL-26EX550
S/N: 1012240
CE, FCC

V2 : Manufacturer: LG

M/N: 32LB5610-CD

1.3. Description of Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

CNAS - LAB Code: L3503

Shenzhen Anbotek Compliance Laboratory Limited., Laboratory has been assessed
and in compliance with CNAS/CLO1: 2006 accreditation criteria for testing
laboratories (identical to ISO/IEC 17025:2005 General Requirements) for the
Competence of Testing Laboratories.

FCC-Registration No.: 752021

Shenzhen Anbotek Compliance Laboratory Limited, EMC Laboratory has been
registed and fully described in a report filed with the (FCC) Federal
Communications Commission. The acceptance letter from the FCC is maintained
in our files. Registration 752021, July 10, 2013.

IC-Registration No.: 8058A-1

Shenzhen Anbotek Compliance Laboratory Limited., EMC Laboratory has been
registered and fully described in a report filed with the (IC) Industry Canada. The
acceptance letter from the IC is maintained in our files. Registration 8058A,
February 22, 2013.

Test Location

All Emissions tests were performed at

Shenzhen Anbotek Compliance Laboratory Limited. at 1/F., Building 1, SEC
Industrial Park, No.0409 Qianhai Road, Nanshan District, Shenzhen, Guangdong,
China

1.4. Measurement Uncertainty
Radiation Uncertainty : Ur=4.3dB

Conduction Uncertainty : Uc=3.4dB

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4: 2009 and

FCC Part 15, Paragraph 15.247.

2.1. Summary of Test Results

The EUT has been tested according to the following specifications:

Standard Test Type Result Notes

FCC Part 15, Paragraph 15.107, 15.207 Conducted Emission Test - N/A
FCC Part 15, Paragraph 15.247(b)(1) Peak Output Power PASS | Complies
FCC Part 15, Paragraph 15.247(a)(2) 6dB Bandwidth PASS | Complies
FCC Part 15, Paragraph 15.247(c) 100kHz Beglecllz&(lilc]ggg(;fSFrequency PASS | Complies
FCC Part 15, Paragraph 15.209(a)(f) Spurious Emission PASS | Complies

FCC Part 15, Paragraph 15.247(a)(1) Frequency Separation - N/A

FCC Part 15, Paragraph 15.247(a)(1)(i11)) | Number of Hopping Frequency - N/A

FCC Part 15, Paragraph 15.247(a)(1)(iii) Time of Occupancy - N/A
FCC Part 15, Paragraph 15.247(c) Peak Power Density PASS | Complies

2.2. Description of Test Modes

The EUT has been tested under operating condition.
Software used to control the EUT for staying in continuous transmitting and receiving mode

isprogrammed.

[EEE802.11b: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 1
Mbps lowest data rate (worst case) are chosen for the final testing.
IEEE802.11g: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 6
Mbps lowest data rate (the worst case) are chosen for the final testing.
IEEE802.11n (HT20): Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz)
with MCS 0 Mbps lowest data rate (the worst case) are chosen for the final testing.
[EEE802.11n (HT40): Channel 3(2422MHz), Channel 6(2437MHz) and Channel 9(2452MHz)
with MCS 0 Mbps lowest data rate (the worst case) are chosen for the final testing.

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544  Fax:(86)755-26014772

www.anbotek.com
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2.3. List of channels:

v -available

X - tested
Number Frequency(MHz) 802.11 802.11
b/g/n b/g/n
(HT20) (HT40)

1 2412 J X
2 2417 N,
3 2422 N, X
4 2427 N,
5 2432 J
6 2437 N, X X
7 2442 J
8 2447 ~
9 2452 J X
10 2457 ~
11 2462 J X

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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3. Conducted Emission Test

3.1. Block Diagram of Test Setup

3.1.1. Block diagram of connection between the EUT and simulators

Test Receiver

AC mains 4 LISN Adapter TV EUT

3.2. Power Line Conducted Emission Measurement Limits (15.207)

Frequency Limits dB(nV)
MHz Quasi-peak Level Average Level
0.15 ~ 0.50 66 ~ 56* 56 ~ 46*
0.50 ~ 5.00 56 46
5.00 ~ 30.00 60 50

Notes: 1. *Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.3. Configuration of EUT on Measurement

The following equipments are installed on Power Line Conducted Emission Measurement to
meet the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4. Operating Condition of EUT

3.4.1. Setup the EUT and simulator as shown as Section 3.1.
3.4.2. Turn on the power of all equipment.

3.4.3. Let the EUT work in test mode (HDMI, MHL) and measure it.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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3.5. Test Procedure

The EUT system is connected to the power mains through a line impedance stabilization
network (L.I.S.N.). This provides a 50ohm coupling impedance for the EUT system. Please
refer the block diagram of the test setup and photographs. Both sides of AC line are checked
to find out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed according
to FCC ANSI C63.4-2003 on Conducted Emission Measurement.

The bandwidth of test receiver (ESCI) set at 9KHz.
The frequency range from 150KHz to 30MHz is checked.

The test results are reported on Section 3.6.

3.6. Test equipment

Item Equipment Manufacturer | Model No. |Serial No.| Last Cal. Cal. Interval

L. Two-Line = b hde & Schwarz| ENV216 | 100055 | Apr. 22,2014 | 1 Year
V-network

2. |EMI Test Receiver| Rohde & Schwarz ESCI 100627 | Apr. 22,2014 1 Year

3 IRF Switching Unit| ~ ComPlance 1 poiy v | 38303 | Apr.22,2014 | 1 Year
Direction

3.7. Power Line Conducted Emission Measurement Results
PASS.

The frequency range from 150KHz to 30 MHz is investigated.

The EUT was tested on (HDMI, MHL) modes, only the worst data of (MHL) is attached in the
following pages.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: MHL

Test Specification: DC 5V via USB Port
Comment: Live Line

Tem:25°C Hum:50%

SCAN TABLE: "Voltage(l150K~30M)FIN"
Short Description: 150K-30M Disturbance Voltages

Level [dBpV]
80
70

80

50

40
30
20
10

Frequency [Hz]

®x ®x xMES 011408190103 fin

MEASUREMENT RESULT: "011408190103 fin"

8/22/2014 4:29PM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB  dBpv dB
0.177000 46.80 20.1 65 17.8 QP L1 GND
2.705500 25.40 20.4 56 30.6 QP L1 GND
16.187500 38.00 20.7 60 22.0 QP Ll GND
16.741000 31.10 20.7 60 28.9 QP Ll GND
17.299000 35.60 20.7 60 24.4 QP Ll GND
17.852500 28.10 20.8 60 31.9 QP Ll GND

MEASUREMENT RESULT: "011408190103 fin2"

8/22/2014 4:29PM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB  dBpv dB
14.504500 31.80 20.7 50 18.2 AV Ll GND
15.625000 33.80 20.7 50 l6.2 AV Ll GND
16.187500 34.70 20.7 50 15.3 AV Ll GND
16.741000 25.90 20.7 50 24.1 AV Ll GND
17.299000 30.20 20.7 50 19.8 AV Ll GND
17.852500 20.00 20.8 50 30.0 AV Ll GND

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: MHL

Test Specification: DC 5V via USB Port
Comment: Neutral Line

Tem:25°C Hum:50%
SCAN TABLE: "Voltacge (l50K~30M)FIN"

Short Description: 150K-30M Disturbance Voltages
Level [dBuV]
80
70
60
50
40
30
20 )
|
10 i i 17U b e W i
| | | | 1 | | | | [ |
0 L L L L L L L L L L L L L L L L L L L 1
150k 300k 400k 600k 800k 1M 2M 3M  4M 5M M 8M 10M 20M  30M
Frequency [Hz]
¥ x ¥MES 011408190104 _fin
MEASUREMENT RESULT: "011408190104_fin"
8/22/2014 4:39PM
Fregquency Level Transd Limit Margin Detector Line PE
MHz dBpv dB  dBpv dB
0.177000 45.10 20.1 65 19.5 QP N GND
0.541500 35.80 20.1 56 20.2 QP N GND
0.e09000 32.10 20.1 56 23.9 QP N GND
1.405000 32.30 20.2 56 23.7 QP N GND
le.210000 43.00 20.7 60 17.0 QP N GND
17.321500 39.90 20.8 60 20.1 QP N GND
MEASUREMENT RESULT: "01140819010{_fin2”
8/22/2014 4:39PM
Freguency Level Transd Limit Margin Detector Line PE
MHz dBpVv dB dBnvV dB
14.531500 32.30 20.7 50 17.7 AV N GND
15.094000 33.10 20.7 50 l16.9 AV N GND
15.647500 33.20 20.7 50 le.8 AV N GND
16.205500 35.70 20.7 50 14.3 AV N GND
16.768000 35.30 20.7 50 14.7 AV N GND
17.326000 37.20 20.8 50 12.8 AV N GND

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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4. FCC Part 15.247 Requirements for DSSS & OFDM Modulation

4.1 Test Setup

EUT System Attenuator Test Receiver

4.2 6dB Bandwidth

a. Limit
For the direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz.

b.Test Procedure
1. Place the EUT on the table and set it in the transmitting mode.
2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port
to the spectrum analyzer.
3. Set the spectrum analyzer as:
RBW = 100kHz, VBW =3*RBW =300kHz,
Detector= Peak
Trace mode= Max hold.
Sweep- auto couple.
4. Mark the peak frequency and —6dB (upper and lower) frequency.
5. Repeat until all the rest channels are investigated.

20dB Bandwidth:

C63.10

Occupied Bandwidth (OBW=20dB Bandwidth

1. Set RBW=1%~5% OBW

2. Set the VBW =3*RBW

3. Set the span range between 2 times and 5 times of the OBW

4. Sweep Time= Auto
Detector= Peak
Trace= Max hold

5. Once the reference level is established, the equipment is conditioned with typical modulating
signals to produce the worst case (i.e. the widest) bandwidth. Unless otherwise specified for an
unlicensed wireless device, measure the bandwidth at the -20dB levels with respect to the
reference level.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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c. Test Setup See 4.1

d. Test Equipment
Item Equipment Manufacturer | Model No. | Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analysis Agilent E4407B | US39390582 |Aug. 08, 2014 1 Year
2. | Preamplifier Instruments —\EMCOTI83| 95109 |Aug. 08,2014| 1 Year
corporation 0
3. |EMI Test Receiver| Rohde & Schwarz| ESPI 101604  |Apr. 22,2014 1 Year
4. | DoubleRidged | Instruments \ gryy 118\ 351600  |Apr. 04,2014 1 Year
Horn Antenna corporation
Bilog Broadband VULB
5. Antenna Schwarzbeck [VULB9163 9163-289 Apr. 24,2014 1 Year
6. Pre-amplifier SONOMA 310N 186860  |Aug. 08,2014 1 Year
EMI Test
7. Software SHURPLE N/A N/A N/A N/A
EZ-EMC

e. Test Results

Pass.

Tel:(86)755-26066544

Shenzhen Anbotek Compliance Laboratory Limited

Fax:(86)755-26014772

www.anbotek.com
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f. Test Data
6dB Bandwidth

ANT A
Test mode: IEEE 802.11b
Channel Fr(el\(}lli{e;l)c y
Low 2412
Mid 2437
High 2462

Test mode: IEEE 802.11g

Channel Fr(el\c/lllgg)cy
Low 2412
Mid 2437
High 2462

Test mode: IEEE 802.11n (HT20)

Channel Frgf};ﬁ;l)c y
Low 2412
Mid 2437
High 2462

Test mode: IEEE 802.11n (HT40)

Channel Fr(el\c/lllgg)cy
Low 2422
Mid 2437
High 2452

Test Plots See the following page.

Bandwidth
(MHz)
10.120
10.076
10.076

Bandwidth
(MHz)
16.560
16.640
16.600

Bandwidth
(MHz)
17.880
17.880
17.880

Bandwidth
(MHz)
36.400
36.400
36.480

Limit
(kHz)

>500

Limit
(kHz)

>500

Limit
(kHz)

>500

Limit
(kHz)

>500

Results

Pass
Pass
Pass

Results

Pass
Pass
Pass

Results

Pass
Pass
Pass

Results

Pass
Pass
Pass

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772

www.anbotek.com
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ANT B
Test mode: IEEE 802.11b
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHiz) Results
Low 2412 10.032 Pass
Mid 2437 10.032 >500 Pass
High 2462 10.032 Pass
Test mode: IEEE 802.11g
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2412 16.544 Pass
Mid 2437 16.544 >500 Pass
High 2462 16.544 Pass
Test mode: IEEE 802.11n (HT20)
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHiz) Results
Low 2412 17.864 Pass
Mid 2437 17.820 >500 Pass
High 2462 17.820 Pass
Test mode: IEEE 802.11n (HT40)
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHiz) Results
Low 2422 36.456 Pass
Mid 2437 36.456 >500 Pass
High 2452 36.456 Pass

Test Plots See the following page.

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772

www.anbotek.com
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ANT A
Test Mode: 802.11b---Low
® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kH=z 0.64 dB
Ref 15 dBm Attt 30 dB SWI 2.5 ms 10.120000000 MHZ
Marker| 1 [T1
2.406%;6 30 222
-0
vIEy]

D1 -6.2[1 dBm

1o L g peAAA | ] hoal L

Dz f1z2.2 yal L/ hckich I Y
af \ /M,
™

- 60

|70

80

Center 2.412 GH=z 2.2 MHz/ Span Z2 MH=z

Test Mode: 802.11b---Mid

® RBW 100 kHz Delta 1 [Tl ]
VBW 300 kHz -0.11 dB

Ref 15 dBm Att 30 dB SWT 2.5 ms 10.076000000 MH=Z

Marker| 1 [T1
-1 I5 dBm
2[.431540p00 GHz

mE |

Dl -7.1 dB
[ 1, i fAA PN ) A
I ERE N8 1}/ ™A

=
\ M,
v

N

- 60

Center 2.437 GHz 2.2 MHz/ Span Z2 MH=z

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11b---High
® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 0.59 dB

Ref 15 dBm Att 30 dB SWT 2.5 ms 10.076000000 MH=z

Marker| 1 [T1
10 —TT[ 15 dbm
2|. 456340000 GHz

mE |

vzET] D1 -5.3[7 dBm
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Test Mode: 802.11g---Low
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Test Mode: 802.11g---Mid

® RBW 100 kHz Delta 1 [T1 ]
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Test Mode: 802.11g---High
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Test Mode: 802.11n (HT20)---Low

® RBW 100 kHz Delta 1 [T1 ]
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Test Mode: 802.11n (HT20)---Mid

® RBW 100 kHz Delta 1 [Tl ]
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Test Mode: 802.11n (HT20)---High

® RBW 100 kHz Delta 1 [T1 ]
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Test Mode: 802.11n (HT40)---Low
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Test Mode: 802.11n (HT40)---Mid

® RBW 100 kHz Delta 1 [T1 ]
VEW 300 kHz 0.28 dB
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Test Mode: 802.11n (HT40)---High

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 0.21 dB
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ANT B
Test Mode: 802.11b---Low
® REW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 0.07 dB
Ref 20 dBm Att 35 dB SWT 2.5 ms 10.032000000 MHEH=z
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Test Mode: 802.11b---Mid

® RBW 100 kHz Delta 1 [T1 ]
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Test Mode: 802.11b---High

® RBW 100 kHz Delta 1 [Tl ]
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Test Mode: 802.11g---Low
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Test Mode: 802.11g---Mid

® REBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 0.04 dB
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Test Mode: 802.11g---High
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Ref 20 dBm Att 35 dB SWT 2.5 ms 16.544000000 MH=z
20 Marker( 1 [T1
—9163 dBm
10 AE3E24000 CHE
= |,

D2 —[11.48 dbm H

T
I
™
o
| —P

- 50

- 60

-80

Center 2.462 GHz 2.2 MHz/ Span Z2 MH=z

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

i FCC ID: 2ADFS-EPDO1  Page 25 of 173 Report No.: R011408190E

Test Mode: 802.11n (HT20)---Low

® REBW 100 kHz Delta 1 [T1 ]
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Ref 20 dBm Att 35 dB SWT 2.5 ms 17.864000000 MH=zZ
20 Marker( 1 [T1
—-9197 dBm
| 10 AQ3024000 GH
72w I

]',WWWW /‘“"""""’W""‘M"V"‘Wl

L
b A

-40

-80

Center 2.412 GHz 2.2 MHz/ Span 22 MH=z

Test Mode: 802.11n (HT20)---Mid

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kH=z -0.56 dB
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Test Mode: 802.11n (HT20)---High

® RBW 100 kHz Delta 1 [T1 ]
VEW 300 kHz —-0.47 dB
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Test Mode: 802.11n (HT40)---Low
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Test Mode: 802.11n (HT40)---Mid

® REBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 0.87 dB
Ref 20 dBm Att 35 dB SWT 5 ms 36.456000000 MH=zZ
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Test Mode: 802.11n (HT40)---High

® RBW 100 kHz Delta 1 [T1 ]
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20dB Bandwidth

ANT A
Test mode: IEEE 802.11b
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 17.36 Pass
Mid 2437 17.44 Pass
High 2462 17.36 Pass
Test mode: IEEE 802.11¢g
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 20.08 Pass
Mid 2437 20.16 Pass
High 2462 19.68 Pass
Test mode: IEEE 802.11n (HT20)
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 20.88 Pass
Mid 2437 21.28 Pass
High 2462 21.12 Pass
Test mode: IEEE 802.11n (HT40)
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2422 39.12 Pass
Mid 2437 39.36 Pass
High 2452 39.00 Pass

Test Plots See the following page.
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ANT B
Test mode: IEEE 802.11b
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 17.28 Pass
Mid 2437 17.36 Pass
High 2462 17.36 Pass
Test mode: IEEE 802.11g
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 20.08 Pass
Mid 2437 20.32 Pass
High 2462 20.32 Pass
Test mode: IEEE 802.11n (HT20)
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 20.96 Pass
Mid 2437 21.04 Pass
High 2462 20.96 Pass
Test mode: IEEE 802.11n (HT40)
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2422 39.12 Pass
Mid 2437 39.12 Pass
High 2452 39.12 Pass

Test Plots See the following page.
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ANT A
Test Mode: 802.11b---Low
® RBW 300 kHz Marker 1 [T1 ]
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Test Mode: 802.11b---Mid
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Test Mode: 802.11b---High

® EBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz —-4.10 dBm
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Test Mode: 802.11g---Low

® RBW 300 kHz Marker 1 [T1 ]
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Product Sofety

Test Mode: 802.11g---Mid

® EBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz -6.97 dBm
Ref 15 dBm Att 30 dB SWT 2.5 ms 2.441720000 GHz
ndB [TL] 20l00 dB
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Test Mode: 802.11g---High
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z —-6.75 dBm
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Product Sofety

Test Mode: 802.11n (HT20)---Low

® REW 300 kH=z Marker 1 [T1 ]
VBW 1 MHz -8.28 dBm
Ref 15 dBm Att 30 dB SWT 2.5 ms 2.404880000 GHz
nde [T[L] 20L00 dB
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Test Mode: 802.11n (HT20)---Mid
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Product Sofety

Test Mode: 802.11n (HT20)---High

® EBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz -6.97 dBm
Ref 15 dBm Att 30 dB SWT 2.5 ms 2.462720000 GH=z
nde [T[L] 20L00 dB
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Test Mode: 802.11n (HT40)---Low

® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz -12.34 dBm
Ref 15 dBm Att 30 dB SWT 2.5 ms 2.419360000 GHz
nde [TIL] 20L00 dB
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Test Mode: 802.11n (HT40)---Mid

® EBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz -11.11 dBm
Ref 15 dBm Att 30 dB SWT 2.5 ms 2.441800000 GHz
ndk [T[] 20400 dB
10 W 39360000000 MHZ
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Test Mode: 802.11n (HT40)---High

® RBW 300 kHz Marker 1 [T1 ]
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ANT B
Test Mode: 802.11b---Low
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z 3.77 dBm
Ref 20 dBm Att 35 dB SWT 2.5 ms 2.412360000 GHz
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Test Mode: 802.11b---Mid
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Test Mode: 802.11b---High

® EBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z 3.14 dBm
Ref 20 dBm Att 35 dB SWT 2.5 ms 2.4609%60000 GH=z
20 nde [T[L] 20400 dB
BW 17360000000 MH=Z

| 10 Temp 10 [T1 nodB)
1 -17.84 dBm
Zl-453280p00 GHz

mE |, M M,

U i\ LATIT Temp TTT meB]
-1l6{56 dBm
2470640000 GH=z

M/ N

-80

Center 2.462 GHz 4 MH=z/ Span 40 MH=z

Test Mode: 802.11g---Low

® RBW 300 kHz Marker 1 [T1l ]
VBW 1 MH=z 0.75 dBm
Ref 20 dBm Att 35 dB SWT 2.5 ms 2.416720000 GHz
20 ndbB [T[] 20L00 dB
BW 20080000000 MH=Z
| 10 Temp 1| [T1 ndB]
1 2 4016;3 32 Zirzn
=== | - . Yy i
i V‘VVVV\/ YA A v Temp [TT mdp]
-15{31 dBm

2[-421680p00 GHz

|10

7/ \¢
|20
N -
|40 o

- 50

- 60

-80

Center 2.412 GH=z 4 MHz/ Span 40 MH=z
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Test Mode: 802.11g---Mid

® REW 300 kH=z Marker 1 [T1 ]
VBW 1 MH=z 1.72 dBm
Ref 20 dBm Att 35 dB SWT 2.5 ms 2.435480000 GHz
z0 ndB [T[L] 20400 dB
BW 20320000000 MH=Z
10 Temp 11 [T1 ndk)
: oL az6s00bo0 czx
= | Mrrormdaman I | i i
\ Temp [T adF]
-18L 05 dBm

2446320000 GH=z

N \«%2\
WA
A N\’M‘“’\m

-40

-80

Center 2.437 GHz 4 MH=z/ Span 40 MH=z

Test Mode: 802.11g---High

® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z —-0.41 dBm
Ref 20 dBm Att 35 dB SWT 2.5 ms 2.461200000 GH=z
z0 nde [T[L] 20L00 dB
BW 20320000000 MH=zZ

B Temp 1| [T1 ndb]
-20(38 dB
2451520000 GHm
. z

=== |

1
MWM/‘\‘/"W AN TeTD [T maE]

20451 dBm
21.471840p00 GHz

wa‘»f V\””\M\

- 50

- 60

-80

Center 2.462 GHz 4 MHz/ Span 40 MH=z
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Test Mode: 802.11n (HT20)---Low

® REW 300 kH=z Marker 1 [T1 ]
VBW 1 MH=z 0.58 dBm
Ref 20 dBm Att 35 dB SWT 2.5 ms 2.404880000 GHz
z0 ndB [T[L] 20400 dB
BW 20960000000 MHZ
10 Temp 11 [T1 ndk)

1 2 401;23 ii 2?
== Y i -
0 Vw\ﬂ\qﬁ’d\\/W”Wva Temp [T1 10 1

-19L20 dBm
/ﬂ 21.422240p00 GHz

10
|20

e e
—*° V\Nﬁﬂvkl
|- s0
60
70
-80
Center 2.412 GHz 4 MH=z/ Span 40 MH=z
Test Mode: 802.11n (HT20)---Mid
<§;> RBW 300 kHz Marker 1 [TL ]
VBW 1 MH=z 1.92 dBm
Ref 20 dBm Att 35 dB SWT 2.5 ms 2.429880000 GHz
20 nde [TIL] 20L00 dB
BW 21|.040000000 MHz
|10 Teme 1l [T1 ndk]
-18L45 dB
1 !
2. 426280000 GHz
s xH| | o o PNl WACNESOW NN PPN Y Y
<V [yl [T moF]
-18L48 dBm
2|. 447320000 GHz
10
)?fj \gf
20
et N

|20 \’\/\WM

- 50

- 60

-80

Center 2.437 GHz 4 MHz/ Span 40 MH=z
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Test Mode: 802.11n (HT20)---High

® REW 300 kH=z Marker 1 [T1 ]
VBW 1 MH=z —-0.04 dBm
Ref 20 dBm Att 35 dB SWT 2.5 ms 2.454880000 GHz
z0 ndB [T[L] 20400 dB
BW 20960000000 MHZ

10 Temp 11 [T1 ndk)
20410 dBm

Zl-451280p00 GHz
o I, L ST [T o]
\ 2

-20(04 dBm
. 472240000 GHz
10
g/ %2
L 20 / \
A,
o’ A

-40

B
§
{

-80

Center 2.462 GHz 4 MH=z/ Span 40 MH=z

Test Mode: 802.11n (HT40)---Low

<8> RBW 300 kHz Marker 1 [Tl ]
VBW 1 MH=z -3.73 dBm
Ref 20 dBm Att 35 dB SWT 2.5 ms 2.414200000 GH=z
z0 ndB [T[L] 20100 4B
BW 335120000000 MH=Z

|10 Temp 1l [T1 ndB]
-24L02 4dB
2. 402440000 GHm
- z

=== |
T =i T TaET

e e e [ A R ot DU
B .
L] {
ot N

- M

- 50

- 60

-80

Center 2.422 GHz & MHz/ Span 60 MH=z
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Test Mode: 802.11n (HT40)---Mid

® EBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z —-2.10 dBm
Ref 20 dBm Att 35 dB SWT 2.5 ms 2.4Z295080000 GH=z
z0 nde [T[L] 20L00 dB
BW 39120000000 MH=Z

| 10 Termp 11 [T1 ndk)
-22117 dB
!lHE Zl-417440p00 GHm
. z

mE |, )

Temp [T adF]
WJ\-J"X\MJ\/"WU\ MV IVAV VY -22407 dbm

2}456560 GHz
I/! \T 2
20

ik N

V]
|- 50
60
70
-80
Center 2.437 GHz 6 MHz/ Span 60 MH=z
Test Mode: 802.11n (HT40)-—High
® RBW 300 kHz Marker 1 [TL1 ]
VBW 1 MH=z -4.1% dBm
Ref 20 dBm Att 35 dB SWT 2.5 ms 2.444200000 GHz
z0 nde [T[L] 20L00 dB
BW 39120000000 MH=zZ
| 10 Teme 1l [T1 ndk]
-24143 dB
!lHE 2432440000 GHm
. z
=== |
T Temp [TT Tk

—23162 dBm
NﬁJ\*/quWNRV\$JMAN\ /b“wvﬁfwkﬂ\PVv\ﬁﬂ\PA%-471560 00 GHz

L/ {
a0 N

- 50

- 60

-80

Center 2.452 GHz & MHz/ Span 60 MH=z
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4.3. Maximum Output Power Test

a. Limit

The maximum peak output power of the intentional radiator shall not exceed the following:

1. For systems using digital modulation in the bands of 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz: 1 watt (30dBm).

2. Except as shown in paragraphs (b)(3) (i), (i1) and (ii1) of this section, if transmitting antenna of
directional gain greater than 6 dBi are used the peak output power from the intentional radiator

shall be reduced below the stated values in paragraphs (b)(1) or (b)(2) of this section, as appropriate,
by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

b. Configuration of Measurement

EUT DC block |ATT. Test receiver

c. Data Rates

IEEE802.11b: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 1
Mbps data rate (worst case) are chosen for the final testing.

IEEE802.11g: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 6
Mbps data rate (the worst case) are chosen for the final testing.

IEEE802.11n (HT20: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz)
with 6.5Mbps data rate (the worst case) are chosen for the final testing.

IEEE802.11n (HT40: Channel 3(2422MHz), Channel 6(2437MHz) and Channel 9(2452MHz) with
13.5Mbps data rate (the worst case) are chosen for the final testing.

d. Test Procedure

This test was according the kDB 558074  9.2.2:

1. Set span to at least 1.5 times the OBW.

2. Set the RBW =1~5% of the OBW, not to exceed IMHz.
3. Set VBW =3*RBW.

4. Detector = Average.

5. Sweep time = auto couple.

6. Trace mode = max hold.

7. Allow trace to fully stabilize.

e. Test Equipment
Same as the equipment listed in 4.2.

f. Test Results
Pass.

Shenzhen Anbotek Compliance Laboratory Limited
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g. Test Data

Antenna A Gain= 2 dBi
Antenna B Gain= 2 dBi
Array Gain=5 dBi= 10*1og((10"(2/10)+(10"(2/10)))

ANT A
Test mode: IEEE 802.11b
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Rosult
Low 2412 7.11 Pass
Mid 2437 6.72 30 1 Pass
High 2462 6.83 Pass
Test mode: IEEE 802.11g
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Result
Low 2412 7.42 Pass
Mid 2437 8.90 30 1 Pass
High 2462 7.71 Pass
Test mode: IEEE 802.11n (HT20)
Frequency | Maximum transmit power Limit
h 1 Result
Channe (MHz) (dBm) (dBm) | (watts) | -
Low 2412 7.81 Pass
Mid 2437 9.35 30 1 Pass
High 2462 8.36 Pass
Test mode: IEEE 802.11n (HT40)
Frequency | Maximum transmit power Limit
Clygrie] (MHz) (dBm) (dBm) | (watts) Result
Low 2422 8.03 Pass
Mid 2437 9.59 30 1 Pass
High 2452 8.07 Pass

Shenzhen Anbotek Compliance Laboratory Limited
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ANT B
Test mode: IEEE 802.11b
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Result
Low 2412 16.24 Pass
Mid 2437 16.12 30 Pass
High 2462 15.93 Pass
Test mode: IEEE 802.11g
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Rosult
Low 2412 13.22 Pass
Mid 2437 14.88 30 Pass
High 2462 13.06 Pass
Test mode: IEEE 802.11n (HT20)
Frequency | Maximum transmit power Limit
h 1 Result
Channe (MHz) (dBm) (dBm) | (watts) | "
Low 2412 13.34 Pass
Mid 2437 14.88 30 Pass
High 2462 13.13 Pass
Test mode: IEEE 802.11n (HT40)
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Result
Low 2422 9.93 Pass
Mid 2437 11.54 30 Pass
High 2452 9.82 Pass
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ANT A ANT B MIMO
Channel .
Output Output Data Rate Output Limit
Channel Frequency
(MH2) Power Power (Mbps) Power (dBm)
(dBm) (dBm) (dBm)
802.11n (20M MIMO) mode
Low 2412 7.81 13.34 MCS0 14.41 30
Middle 2437 9.35 14.88 MCSO0 15.95 30
High 2462 8.36 13.13 MCSO0 14.38 30
802.11n (40M MIMO) mode
Low 2422 8.03 9.93 MCS0 12.10 30
Middle 2437 9.59 11.54 MCSO0 13.67 30
High 2452 8.07 9.82 MCS0 12.05 30

Shenzhen Anbotek Compliance Laboratory Limited
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ANT A
Test Mode: 802.11b---Low
RBW 3200 kHz Marker 1 [T1 ]
VBW 32 MHz -5.30 dBm
Ref 15 dBm Lttt 30 dB 3WT 2.5 ms 2.4108%2Z000 GHz
10
_O kil

—10 Muuij\ \ ’V\JMUM
20

e M

Center 2.412 GHz 4.2 MHz/ Span 42 MH=z

Tx Channel
Bandwidth 20 MHz FPower 7.11 dBm

Test Mode: 802.11b---Mid

REW 300 KkH=z Marker 1 [Tl 1]
VBW 3 MHz -5.65% dBm
Ref 15 dBm Att 30 dB SWT 2.5 ms 2.437%24000 GHz
10
-0 +
10 PR AN ATA i px“ﬂhﬂn
20
[~ NAJ
o |, 2 M

N T
Do M

Center 2.437 GHz 4.2 MHz/ Span 42 MH=z

Tx Channel
Bandwidth 20 MHz FPower 6.72 dBm
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Test Mode: 802.11b---High

REW 300 KkH=z Marker 1 [Tl 1]
VBW 3 MHz -5.60 dBm
Ref 15 dBm Att 30 dB SWT 2.5 ms 2.463008000 GHz
10
-0 sy
10 APAPNATYY PXhAnAn
J¢4JVU 1 w\ﬂwh
20
™~ Al
o |, fpf k\

{_,\6,: o]

Center 2.462 GHz 4.2 MHz/ Span 42 MH=z

Tx Channel
Bandwidth 20 MHz FPower 6.83 dBm

Test Mode: 802.11g---Low
REW 300 KkH=z Marker 1 [Tl 1]
VBW 3 MHz -5.04 dBm
Ref 15 dBm Att 30 dB SWT 2.5 ms 2.416788000 GHz

20 /

| _ 402 A/F\'\I"M NN

Center 2.412 GHz 4.2 MHz/ Span 42 MH=z

Tx Channel
Bandwidth 20 MHz FPower 7.42 dBm
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Test Mode: 802.11g---Mid
REW 300 KkH=z Marker 1 [Tl 1]
VBW 3 MHz -6.36 dBm
Ref 15 dBm Att 30 dB SWT 2.5 ms 2.441704000 GHz

10

-y +
e i i e i Y hx-n—r\/‘—’\’\—r\
10 -

20 2 =

Center 2.437 GHz 4.2 MHz/ Span 42 MH=z

Tx Channel
Bandwidth 20 MHz FPower 2.90 dBm

Test Mode: 802.11g---High
REW 300 KkH=z Marker 1 [Tl 1]
VBW 3 MHz -7.80 dBm
Ref 15 dBm Att 30 dB SWT 2.5 ms 2.466788000 GHz

= | /| \
20 4 \

Center 2.462 GHz 4.2 MHz/ Span 42 MH=z

Tx Channel
Bandwidth 20 MHz FPower 7.71 dBm
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Test Mode: 802.11n(HT20)---Low

Ref 15 dBm Att 30 dB

REW 300 KkH=z Marker 1 [Tl 1]
VBW 3 MHz -7.%8 dBm
SWT 2.5 ms 2.404860000 GHz

10

20 J

Center Z.412 GHz

Tx Channel
Bandwidth 20 MHz

Test Mode: 802.11n(HT20)---Mid

Ref 15 dBm Att 30 dB

4.2 MHz/ Span 42 MHz

FPower 7.81 dBm

REW 300 KkH=z Marker 1 [Tl 1]
VBW 3 MHz -&.3% dBm
SWT 2.5 ms 2429860000 GHz

20 J

Center Z.437 GHz

Tx Channel
Bandwidth 20 MHz

4.2 MHz/ Span 42 MHz

FPower 9.35 dBm
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Test Mode: 802.11n(HT20)---High

REW 300 KkH=z Marker 1 [Tl 1]
VBW 3 MHz -7.58 dBm
Ref 15 dBm Att 30 dB SWT 2.5 ms 2.454820000 GHz
10
-y T
10 ‘\l/\"'mn—lw
20 / 1\
7 N
sl ] .
WW [
A
50
&0
70
- 50
Center 2.462 GHz 4.2 MHz/ Span 42 MH=z
Tx Channel
Bandwidth 20 MHz FPower 2.36 dBm
Test Mode: 802.11n(HT40)---Low
REW 1 MH=z Marker 1 [Tl 1]
VBW 10 MH=z -5.%1 dBm
Ref 15 dBm Att 30 dB SWT 2.5 ms 2.426428000 GHz
10
-0 T
| —10 Fam| N I S ——
20 / N
ZER [ ﬂ// AN
50
&0
70
- 50
Center 2.422 GHz 8.2 MHz/ Span 82 MH=z
Tx Channel
Bandwidth 40 MH=z FPower 2.03 dBm
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Test Mode: 802.11n(HT40)---Mid

REW 1 MH=z Marker 1 [Tl 1]
VBW 10 MHz -4.20 dBm
Ref 15 dBm Att 30 dB SWT 2.5 ms 2.435788000 GHz
10
oy 1
| ),

20 / \

S~ N
ﬂ/\xvrmﬂf\ﬂﬂhdxh

Center 2.437 GHz 8.2 MHz/ Span 82 MH=z

Tx Channel
Bandwidth 40 MH=z FPower 2.5% dBm

Test Mode: 802.11n(HT40)---High

RBW 1 MHz Marker 1 [T1 1]
VBW 10 MHz -5.75 dBm
Ref 15 dBm Att 30 dB SWT 2.5 ms 2.456428000 GHz
10
-0 +
l —10 fw"“‘w_'—“\/_ﬂ'!_ﬂ_w—\
20 / \
o |, /1
;a49’““f\‘fhﬂ,\“wfv\J/ Stk LR S
50
50
70
50
Center 2.452 GHz 8.2 MHz/ Span 82 MH=z
Tx Channel
Bandwidth 40 MH=z Power .07 dBm
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ANT B
Test Mode: 802.11b---Low

REW 300 KkH=z Marker 1 [Tl 1]
VBW 3 MHz 4.38 dBm

Ref Z0 dBm Att 35 dB SWT 2.5 ms 2.4114%6000 GHz

| 10 m‘jﬂ .
rf/\’

» AN W
AR RN,

At "

“\mw

Center 2.412 GHz 4.2 MHz/ Span 42 MH=z

Tx Channel
Bandwidth 20 MHz FPower 16.24 dBm

Test Mode: 802.11b---Mid

REW 300 KkH=z Marker 1 [Tl 1]
VBW 3 MHz 3.81 dBm
Ref 20 dBm Att 35 dB SWT 2.5 ms 2.436412000 GHz
10 +
. Ao | P Anana
A 1 A
-10 v
7 .
T 20 7 <
- 30

ol |V VS

Center 2.437 GHz 4.2 MHz/ Span 42 MH=z

Tx Channel
Bandwidth 20 MHz FPower 16.12 dBm
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Test Mode: 802.11b---High

REW 300 KkH=z Marker 1 [Tl 1]
VBW 3 MHz 4.18 dBm

Ref 20 dBm Att 35 dB SWT 2.5 ms 2.462420000 GHz
10 +
| o ALY !«AAAA‘
M Y AN
- 10 o =
7 <
ZEE [0 7 N
30

RN Vo[ S

Center 2.462 GHz 4.2 MHz/ Span 42 MH=z

Tx Channel
Bandwidth 20 MHz FPower 15.93 dBm

Test Mode: 802.11g---Low

REW 300 KkH=z Marker 1 [Tl 1]
VBW 3 MHz -2.2% dBm

Ref Z0 dBm Att 35 dB SWT 2.5 ms 2.404272000 GHz

N

Center 2.412 GHz 4.2 MHz/ Span 42 MH=z

Tx Channel
Bandwidth 20 MHz FPower 13.22 dBm
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Test Mode: 802.11g---Mid

REW 300 KkH=z Marker 1 [Tl 1]
VBW 3 MHz -1.03% dBm

Ref Z0 dBm Att 35 dB SWT 2.5 ms 2.438008000 GHz

1
N T

[ W

Center 2.437 GHz 4.2 MHz/ Span 42 MH=z

Tx Channel
Bandwidth 20 MHz FPower 14.88 dBm

Test Mode: 802.11g---High

REW 300 KkH=z Marker 1 [Tl 1]
VBW 3 MHz -2.70 dBm

Ref Z0 dBm Att 35 dB SWT 2.5 ms 2.460572000 GHz

SRS N AN AR
A

Center 2.462 GHz 4.2 MHz/ Span 42 MH=z

Tx Channel
Bandwidth 20 MHz FPower 1Z2.06 dBm
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Test Mode: 802.11n(HT20)---Low

®

Ref 20 dBm Attt

RBW 300 kHz
VBW 3 MHz

35 dB SWT 2.5 ms

Marker 1 [Tl 1]
-3.1% dEBEm
2.414688000 GHz

1

i e

Center Z.412 GHz

Tx Channel
Bandwidth

Test Mode: 802.11n(HT20)---Mid

®

Ref 20 dBm Attt

4.2 MHz/

20 MHz FPower

RBW 300 kHz
VBW 3 MHz

35 dB SWT 2.5 ms

Span 42 MHz

13.34 dBm

Marker 1 [Tl 1]
-1.03% dEm
2.435740000 GHz

|
I

Center Z.437 GHz

Tx Channel
Bandwidth

4.2 MHz/

20 MHz FPower

Span 42 MHz

14.88 dBm
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Test Mode: 802.11n(HT20)---High

REW 300 KkH=z Marker 1 [Tl 1]
VBW 3 MHz -1.%% dBm

Ref Z0 dBm Att 35 dB SWT 2.5 ms 2.455%060000 GHz

J \

Center 2.462 GHz 4.2 MHz/ Span 42 MH=z

Tx Channel
Bandwidth 20 MHz FPower 12.13 dBm

Test Mode: 802.11n(HT40)---Low

REW 1 MH=z Marker 1 [Tl 1]
VBW 10 MHz -4.1% dBEm

Ref Z0 dBm Att 35 dB SWT 2.5 ms 2.4245%52000 GHz

-0 1
| T
/ \

Center 2.422 GHz 8.2 MHz/ Span 82 MH=z

Tx Channel
Bandwidth 40 MH=z FPower 9.93 dBm
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Test Mode: 802.11n(HT40)---Mid
REW 1 MH=z Marker 1 [Tl 1]
® VBW 10 MHz -2.72Z dBm

Ref Z0 dBm Att 35 dB SWT 2.5 ms 2.440280000 GHz

|
o
o —

] Y

Center 2.437 GHz 8.2 MHz/ Span 82 MH=z

Tx Channel
Bandwidth 40 MH=z FPower 11.54 dBm

Test Mode: 802.11n(HT40)---High

REW 1 MH=z Marker 1 [Tl 1]
VBW 10 MHz -4.3% dBEm

Ref Z0 dBm Att 35 dB SWT 2.5 ms 2.44%704000 GHz

|
o
L

/ Y

Center 2.452 GHz 8.2 MHz/ Span 82 MH=z

Tx Channel
Bandwidth 40 MH=z FPower 9.82 dBm
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4.4. Band Edges Measurement

a. Limit
According to §15.247(c), in any 100 kHz bandwidth outside the frequency bands in which the
spread spectrum intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power, In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated emission limits
specified in15.209(a).

b. Test Procedure

1. Conducted Method:

1) Set RBW=100KHz, VBW=300KHz
2) Detector=peak

3) Sweep time= auto

4) Trace mode=max hold.

1) The EUT is placed on a turntable, which is 0.8m above the ground plane. The EUT is tested in
9*6*6 Chamber.

2) The turntable shall be rotated for 360 degrees to determine the position of maximum emission
level.

3) EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the
highest emission.

4) Set both RBW and VBW of spectrum analyzer to 100kHz with a convenient frequency span
including 100kHz bandwidth from band edge, check the emission of EUT. If pass then set
Spectrum Analyzer as below:

For below 1GHz:
The resolution bandwidth and video bandwidth of test receiver/ spectrum analyzer is 120kHz.
Detector: Quasi-Peak
For above 1GHz Peak measurement:
The resolution bandwidth of test receiver/ spectrum analyzer is IMHz and video bandwidth is
3MHz.
Detector: Peak
For above 1GHz average measurement:
The resolution bandwidth of test receiver/ spectrum analyzer is IMHz and the video bandwidth
is 10kHz.
Detector: Peak
5) Repeat the procedures until all the PEAK and AVERAGE versus POLARIZATION are
measured.

Shenzhen Anbotek Compliance Laboratory Limited
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Turntatie 1 Im I

\ EUT

Test
0.8m lmto dm |:| / oS

R ' '
Ground Plane Coaxial Cable /

c. Test Equipment
Same as the equipment listed in 4.2.

d. Test Results
Pass.

e. TestPlots
See the following page.
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ANTA
Test Mode: 802.11b ---Low
® RBW 100 kHz Marker 3 [T1 ]
VBW 300 kHz ~53.18 dBm
Ref 15 dBm Att 30 dB SWI 15 ms 2.382800000 GHz

Marker| 1 [T1
10 5 o
2.411472p00 GHz

Marker| 2 [T1
i -0
L Y 54177 dBm

== D1 -5.25 dBm — UUMW«UE
10 r “ “Ihk

20 ) \
D2 —E5.25 dPEm

f \

|70

| _s0 et

Start 2.31 GHz 11.2 MH=z/ Stop 2.422 GH=z

Test Mode: 802.11b ---High

® RBW 100 kHz Marker 3 [Tl ]
VBW 300 kH=z -53.44 dBm

Ref 15 dBm Att 30 dB SWT 5 ms 2.484790000 GHz

Marker| 1 [T1
10 — AT
2[.462520p00 GHz

Marker( 2 [T1
= [
1 54151 dBm

= WW’N7 ABm CIEISUINU0 GHz
| ,

b

DZ —24.77 dBrr“H

[

- 60

Start 2.455 GH=z 4.5 MHz/ Stop 2.5 GHz
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Test Mode: 802.11g ---Low

® EBW 100 kHz Marker 3 [T1 ]
VBW 300 kHz -51.67 dBm

Ref 15 dBm Att 30 dB SWT 15 ms 2.383320000 GH=z

Marker| 1 [T1
0 -T BT
Z2l-418¢e40000 GH=z

Marker| 2 [TLl
1 P -0
m -51{78 dBm

Z[.390000p00 GHz

I /F““ 11“”"1‘

30 f \
D2 —32.72 dBm

/

| a0 i

Start 2.31 GH=z 11.2 MHz/ Stop 2.422 GHz

Test Mode: 802.11g ---High

® RBW 100 kHz Marker 3 [Tl ]
VBW 300 kH=z -48.89 dBm

Ref 15 dBm Att 30 dB SWT 5 ms 2.486746000 GHz

Marker| 1 [T1
10 —TT} 17 dbm
2l-4686040D00 GHz

Marker| 2 [T1
L P -0
L Y —-45L 94 dBm

2[-483500p00 GHz
P ,.Dl,wwll,"wﬂﬁﬁm\
20 1)
T —

FT.Td dPm k!

- 50

- 60

Start 2.453 GH=z 4.7 MHz/ Stop 2.5 GHz
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Test Mode: 802.11n (HT20) ---Low

® EBW 100 kHz Marker 3 [T1 ]
VBW 300 kHz -52.06% dBm

Ref 15 dBm Att 30 dB SWT 15 ms 2.384144000 GHz

Marker| 1 [T1
0 —T7[5T dFm
2409232000 GHz

Marker| 2 [TLl
1 P -0
m -50(29 dBm

Z[.390000p00 GHz

L }r"““ W\

30 f
D2 —32.51 dBm

/

| a0 i

Start 2.31 GH=z 11.2 MHz/ Stop 2.422 GHz

Test Mode: 802.11n (HT20)---High

® RBW 100 kHz Marker 3 [Tl ]
VBW 300 kH=z -45.71 dBm

Ref 15 dBm Att 30 dB SWT 5 ms 2.485504000 GHz

Marker| 1 [T1

10 —TTI50 dBm
2[.469472p00 GHz

Marker| 2 [T1

L P -0

m -48L7¢ dBm

2[-483500p00 GHz

10 5T 11,5 dFm L &

==

30

D2 —31.5 dBm \.\l
|40 "

- Tl

- 60

Start 2.452 GH=z 4.8 MHz/ Stop 2.5 GHz
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Test Mode: 802.11n (HT40) ---Low

® EBW 100 kHz Marker 3 [T1 ]
VBW 300 kHz -50.53 dBm

Ref 15 dBm Att 30 dB SWT 15 ms 2.386296000 GH=z

Marker| 1 [T1

0 —T7I56 dbm
2424312000 GHz

Marker| 2 [Tl

1 P -0

m -51{ 395 dBm

Z[.390000p00 GHz

D1 -17.55¢ dBm

1

Dz —37.56 dPm ’l \1
|- 40

e

| a0 H+

Start 2.31 GH=z 13.2 MHz/ Stop 2.442 GHz

Test Mode: 802.11n (HT40) ---High

® RBW 100 kHz Marker 3 [Tl ]
VBW 300 kH=z -48.39 dBm

Ref 15 dBm Att 30 dB SWT 10 ms 2.489800000 GHz

Marker| 1 [T1
10 17 AT
2[.465320p00 GHz
Marker| 2 [T1
L P -0

l -48L59 dBm

2[-483500p00 GHz

L
:

[ D1 714.}&\'1;@;‘3 A

DZ —34.72 dBm \\

- 60

Start 2.432 GHz 6.8 MHz/ Stop 2.5 GHz
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ANTB
Test Mode: 802.11b ---Low

®

REBW 100 kHz
VEW 300 kHz

Marker 3 [T1 ]
-46.76¢ dBm

Ref 20 dBm Att 35 B SWT 15 ms 2.387056000 GHz

20 Marker| 1 [T1
1499 dBm
| 10 412602000 &H
Marker| 2 [ng 15 -
= m

vIEY] 5 D1 1.99 dBm -
ASpCIEY) z

A h

D2 —[18.01 dBm

L

- 60

|70

1
-80
Start 2.31 GHz 11.2 MH=z/ Stop 2.422 GH=z
Test Mode: 802.11b ---High
® RBW 100 kHz Marker 3 [Tl ]
VBW 300 kH=z -45.74 dBm
Ref 20 dBm Att 35 dB SWT & ms 2.488872000 GHz
20 Marker( 1 [T1
1138 dBm
| 10 461408000 SH
] Marker| 2 [T1
D RN Ve, e
-0 CIE3SUUUUT GEZ

|,

D2 —18.62 dBEm “\N

- 50

- 60

g et

-80

Fl

Start Z.452 GHz

4.8 MHz/ Stop 2.5 GHz
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Test Mode: 802.11g ---Low

® RBW 100 kHz Marker 3 [T1 ]
VBW 300 kHz -44.4% dBm
Ref 20 dBm Att 35 dB SWT 15 ms 2.385712000 GHz
20 Marker| 1 [T1
—4191 dBm
10 409456000 GH
Marker| 2 [Ti}_4 -
- Im
vz I
- ‘;’UUUE U =HZ
D1 —4.91 dBm r"“}
|20 / \
Dz —24.91 dPm H
|20 /
| .,uf"”
a9 = ‘y*f
Af”“]wym
I ) \ \ I obilp
20 ARy ey W farbgr Yo i
|50
|70
F1l
-80
Start 2.31 GH=z 11.2 MHz/ Stop 2.422 GHz
Test Mode: 802.11g ---High
® RBW 100 kHz Marker 3 [T1 ]
VBW 300 kHz -44.76 dBm
Ref 20 dBm Att 35 dB SWT & ms 2.485120000 GH=z
20 Marker| 1 [T1
~5035 dBm
| 10 450302000 CHE
Marker| 2 [T1
—4742 dBm
s SUUTUUTr 5HZ
5 i
£5.35 dPm
\{m
|40
UNMW 3
| "““JLU“"*«M\ Apdiid o g
LA Ter
|- c0
|- 70
w1
-80

Start Z.452 GHz

4.8 MHz/ Stop 2.5 GHz
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Test Mode: 802.11n (HT20) ---Low

® EBW 100 kHz Marker 3 [T1 ]
VBW 300 kHz -44.06 dBm
Ref 20 dBm Att 35 dB SWT 15 ms Z2.383248000 GH=z
20 Marker| 1 [T1
—4134 dBm
| 10 409 0o GH
Marker| 2 [Ti}_3 -
- m
vz I

- STUTOPTUT GHZ

D1 —4.34 dBm Y
[

.

D2 —24.34 dBm ;

IIE

Svll s e oA DA Ry T T e

60

F1l
-80
Start 2.31 GH=z 11.2 MHz/ Stop 2.422 GHz
Test Mode: 802.11n (HT20)---High
® RBW 100 kHz Marker 3 [T1 ]
VBW 300 kH=z -44.77 dBm
Ref 20 dBm Att 35 dB SWT & ms 2.484832000 GHz
20 Marker( 1 [T1
—=5117 dBm
10 AB0008N000 GH
Marker| 2 [T1
-451 96 dBm

- SUTUOT GHZ

25.17 dpm \

- 60

Fl
-80

Start 2.452 GH=z 4.8 MHz/ Stop 2.5 GHz
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Test Mode: 802.11n (HT40) ---Low

®

Ref 20 dBm Att 35

dB SWT 15 ms 2.3823500000

REW 100 kHz
VBW 300 kHz

Marker 3 [T1 ]

-45.01 dBm

GHz

20

10

1 [T1
-9{16 dBm
424210000 GH

Marker

2 [TL1
-45186

Marker
dBm

D1 —%.1l6 dBm

- STUTOUDUT GHZ

;
—ﬁ{. "

- D2 p9.16 dbw

-40

Ly
ot

PV W S u‘""vnvl'vu"'"lkl"‘ FYTRTEE N

Fl
-80 ‘
Start 2.31 GH=z 13.5 MHz/ Stop 2.44%5 GHz
Test Mode: 802.11n (HT40) -—-High
® RBW 100 kHz Marker 3 [T1 ]
VBW 300 kH=z -44.52 dBm
Ref 20 dBm Att 35 dB SWT 10 ms 2.487360000 GHz
20 Marker| 1 [T1
—9176 dBm
| 10 454080000 GH
Marker| 2 [Tll}_f, -
- m
D |,
CEISU0LOT GEZ
1
Nl —g

T

|

- 50

- 60

-80

Fl

Start Z.43 GHz

7 MHz/ Stop 2.5 GHz
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ANT A
Test Mode: 802.11b
2412MHz
Horizontal-PEAK:
1000 dBu¥/m
Limit- —
AV
60
2
1
20.0
21 0.000 [MHz) 2420.000
Freq. Reading Factor Result Limit |Owver Limit Height | degree
No. (MHz)  [(dBuVim)| (dB/m) |(dBuVvim)|(@Buv/| (dB) |°¥5¥°7| em) | (deg) | REMa
2370225 3691 -2.56 3435 74.00 -39.65 peak
2 2390.000| 4011 -2.51 3760 74.00 -36.40 peak
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Horizontal-AV:

100.0 dBu¥/m

Limit: —_—

AVGE:

~

60

20.0

210,000 [MHz]) 2420.000
Freg. Reading | Factor | Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuVim)| (dB/m) |(@Buvim)|(@Buv/| (dB) || @m) | (deg) | M
2374.075| 2847 255 | 2592 | 5400| -2808 | AVG
2 2390.000| 33.07 251 | 3056 | 5400| 2344 | AVG
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Test Mode: 802.11b
2412MHz
Vertical-PEAK:

100.0 dBu¥/m
Limit: —_—
AVG-
60
1 2
20.0
210,000 [MHz]) 2420.000
Freg. Reading | Factor | Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuVim)| (dB/m) |(@Buvim)|(@Buv/| (dB) || @m) | (deg) | M
1 2374075 37.99 255 | 3544 | 7400| -3856 | peak
2 2390.000| 37.69 251 | 3518 | 74.00| 3882 | peak
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Vertical-AV:

100.0 dBu¥/m

Limit: —_—

AVGE:

-~

60

20.0

27 0.000 [MHz) 2420000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuV/im)| (dB/m) |(dBuvim)|(@Buv/| (dB) |7Z®"| m) | (degy | TEMa
2371325 2664 | 256 | 2408 | 5400| 2992 | AVG
2 2390000 2884 | =251 | 2633 | 5400| 2767 | AVG
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Test Mode: 802.11b

2462MHz
Horizontal-PEAK:

100.0 dBu¥/m

Limit: —_—

AVGE:

60

20.0

2455 000 [MHz) 2500.000
Freq. Reading | Factor | Result Limit [Ower Limit Height | degree
No. (MHz)  |(dBuV/im)| (dB/m) |(dBuvim)|(@Buv/| (dB) |7Z®"| m) | (degy | TEMa
2483500 3806 | 231 | 3575 | 7400| -3825 | peak
2 2437850 4178 | 230 | 23948 | 7400| 2452 | peak
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Horizontal-AV:

1000  dBu¥/m
Limit: —_—
AVG: —_—
i1}
2
:
20.0
2455000 [MHz) 2500_000
Freq. Reading | Factor | Result | Limit |Owver Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuv/m)|(dBuv/| (dB) || ©em) | (deg) | REMaAK
2483500 2739 | 231 | 2508 | 5400 | -2892 | AVG
2 2488075 2032 | 230 | 2702 | 5400 | 2698 | AVG
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Test Mode: 802.11b

2462MHz
Vertical-PEAK:

1000 dBuV/m
Limit- —_—
AVG: —_—
T W
(1]
h‘m\jﬂ
1 2
20.0
2455 000 [MHz]) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(dBuVim)| (dB/m) |@Buvim)|(dBuv/| (dB) || @m) | (deg) | FEma
1 2483500 3629 | 231 | 3398 | 7400| 4002 | peak
2 2488863| 3788 | 229 | 3559 | 7400| -3841 | peak
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Vertical-AV:
1000 dBuV/m
Limit- —_—
AVG: —_—
7
(1]
1 2
20.0
2455 000 [MHz]) 2500.000
Freq. Reading | Factor | Result | Limit |Owver Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(@Buv/m)|(dBuv/| (@B) |°Z°%°"| em) | (deq) | REMa®
2483500 2727 | 231 | 2496 | 5400 | 2904 | AVG
2 2487.850| 2861 230 | 2631 | 5400| -2769 | AVG
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Test Mode: 802.11g
2412MHz
Horizontal-PEAK:

1000 dBuV/m
Limit- —_—
AVG:
(1]
2
1
20.0
210,000 [MHz]) 2422000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(@Buv/m)|(dBuv/| (@B) |°Z°%°"| em) | (deq) | REMa®
2380560| 4398 | 254 | 4144 | 7400| 3256 | peak
2 2390.000| 5078 | 251 | 4827 | 7400| -2573 | peak
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Horizontal-AV:

100.0 dBuV/m

Limit: —_—

AVG: —

[

60

~

20.0

210,000 [MHz]) 2422000
Freq. Reading | Factor | Result | Limit |Owver Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(@Buv/m)|(dBuv/| (@B) |°Z°%°"| em) | (deq) | REMa®
2350840| 2724 | 258 | 2466 | 5400 | 2934 | AVG
2 2390.000| 43.11 251 | 4060 | 5400| -1340 | AVG
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Test Mode: 802.11g
2412MHz
Vertical-PEAK:

1000  dBu¥/m

Limit- —_—

AVG:

s

60

20.0

210,000 [MHz) 2422.000
Freq. Reading Factor Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(dBuvim)|(dBuv/| (aB) |PF°°°T| em) | (deg) | REMa®
2358.160| 37.98 | 258 | 3540 | 7400 | -3860 | peak
2 2390.000| 4692 | 251 | 4441 | 7400 | -2959 | peak
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Vertical-AV:

100.0  dBuV/m

Limit: —_—

AVGE:

60

20.0

210,000 [MHz]) 2422 000
Freg. Reading | Factor | Result Limit |[Ower Limit Height | degree
No. (MHz)  |(dBuV/im)| (dB/m) |(dBuvim)|(@Buv/| (dB) |PZ°%%"| em) | (deg) | M
2363480 2669 257 | 2412 | 5400| 2988 | AVG
2 2390.000| 39.39 251 | 3688 | 5400| -1712 | AVG
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Test Mode: 802.11g

2462MHz
Horizontal-PEAK:

1000 dBu¥/m
Limit: —_—
AVG:
G0
1 2
20.0
2452.000 [MHz]) 2500.000
Freq. Reading Factor Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(dBuvim)|(@Buv/| (aB) |[PF5°°| em) | (deg) | REMa
2483500 4693 | 231 | 4462 | 7400 | -2938 | peak
2 2486560| 4748 | 230 | 4518 | 74.00| 2882 | peak
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Horizontal-AV:

1000 dBu¥/m
Limit- —_—
AYGE: —_—
G0
1
200
2452.000 [MHz) 2500.000
Freq. Reading Factor Result Limit |[Ower Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) [(dBuvim)|@Buvs| (@B) |PZ| em) | (e | REMAK
1 2483500 23600 | 231 | 3369 | 54.00| 2031 | AVG
2 2487160 3376 | -230 | 3146 | 5400| -2254 | AVG
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FCC ID: 2ADFS-EPD01 Page 82 of 173 Report No.: R011408190E

Test Mode: 802.11g

2462MHz
Vertical-PEAK:

100.0 dBu¥/m

Limit: —_—

AVGE:

60

20.0

2452 000 [MHz) 2500000
Freq. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(dBuvim)|(dBuv/| (aB) |PE°9T| (em) | (deg) | REMAK
2483500 4357 | 231 | 4126 | 7400| -3274 | peak
2 2436560 4456 | 230 | 4226 | 7400| 3174 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

diiadciiald FCC ID: 2ADFS-EPDO1  Page 83 of 173 Report No.: R011408190E

Vertical-AV:
1000 dBuV/m
Limit- —_—
AVG: —_—
(1]
1
20.0
2452.000 [MHz]) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(dBuVim)| (dB/m) |@Buvim)|(dBuv/| (dB) || @m) | (deg) | FEma
2483500 3254 | 231 | 3023 | 5400| 2377 | AVG
2 2488600| 2976 | 230 | 2746 | 5400| -2654 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2ADFS-EPD01 Page 84 of 173 Report No.: R011408190E

Test Mode: 802.11n (HT20)
2412MHz
Horizontal-PEAK:

100.0 dBu¥./m
Limit- —_—
AVG:
(1]
1
20.0
210,000 [MHz]) 2422 000
Freq. Reading Factor Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuV/im)| (dB/m) |(dBuv/m)|(@Buvr| (aB) |P¥°°°7| @em) | (deg) | REMA™
1 2375.240| 42.11 255 | 3956 | 74.00| 3444 | peak
2 2390.000| 53.18 | -251 | 5067 | 7400| 2333 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

diiadciiald FCC ID: 2ADFS-EPDO1 Page 85 of 173 Report No.: R011408190E

Horizontal-AV:

100.0 dBu¥/m

Limit: —_—

AVG: —_

A

60

=

20.0

210,000 [MHz]) 2422 000
Freg. Reading | Factor | Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuVim)| (dB/m) |(dBuVim)|(@Buv/| (dB) |"%®| @m) | (deg) | M
1 2363200 2774 | 257 | 2517 | 5400| 2883 | AVG
2 2390.000| 4434 | 251 | 4183 | 5400| 1217 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2ADFS-EPD01 Page 86 of 173 Report No.: R011408190E

Test Mode: 802.11n (HT20)
2412MHz
Vertical-PEAK:

100.0 dBuV/m

Limit: —_—

AVG:

[

60

20.0

210,000 [MHz]) 2422000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(@Buv/m)|(dBuv/| (@B) |°Z°%°"| em) | (deq) | REMa®
2374.960| 39.71 255 | 3716 | 7400| 3684 | peak
2 2390.000| 4817 | 251 | 4566 | 7400| -2834 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

diiadciiald FCC ID: 2ADFS-EPDO1  Page 87 of 173 Report No.: R011408190E

Vertical-AV:

1000 dBu¥/m

Limit: —_—

AVG:

60

20.0

230,000 [MHz) 2422000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuv/im)|(dBuv/| (@B) |Z®%"| @m) | (deg) | REMaT
1 2374960| 2938 | 255 | 2683 | 5400| 2717 | AVG
2 2390.000] 4025 | 251 | 37.74 | 5400 | -1626 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbote | .
Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2ADFS-EPD01 Page 88 of 173 Report No.: R011408190E

Test Mode: 802.11n (HT20)

2462MHz
Horizontal-PEAK:

1000 dBu¥/m
Limit: —_—
AVG-
]
(1]
1
2
20.0
2452 000 [MH=z) 2500, 00D
Freq. Reading Factor Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(dBuvim)|(dBuvi| (dB) |"Z°9%"| m) | (deg) | REma™
2483500 4946 | 231 | 4715 | 7400 | 2685 | peak
2 2489080 4627 | 229 | 4398 | 7400| -3002 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

diiadciiald FCC ID: 2ADFS-EPDO1  Page 89 of 173 Report No.: R011408190E

Horizontal-AV:

1000 dBuV/m
Limit- —_—
AVG: —_—
(1]
1
2
20.0
2452.000 [MHz]) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(dBuVim)| (dB/m) |@Buvim)|(dBuv/| (dB) || @m) | (deg) | FEma
2483500| 36.91 231 | 3460 | 5400 -19.40 | AVG
2 2488720 3306 | -230 | 3076 | 5400| -2324 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbote | .
Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2ADFS-EPD01 Page 90 of 173 Report No.: R011408190E

Test Mode: 802.11n (HT20)

2462MHz
Vertical-PEAK:

100.0 dBuV/m

Limit: —_—

AVG:

[

60

1 2
20.0
2452 000 [MHz) 2500, 000
Freq. Reading Factor Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(dBuvim)|(dBuvi| (dB) |"¥°9%"| em) | (deg) | REMa™
2483500 4479 | 231 | 4248 | 7400 | 3152 | peak
2 2486200 4418 | 230 | 4188 | 7400 | -3212 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

diiadciiald FCC ID: 2ADFS-EPDO1  Page 91 of 173 Report No.: R011408190E

Vertical-AV:
100.0 dBu¥/m
Limit: —_—
AVG:
60
1
2
20.0
2452 00D [MHz] 2500000
Freq. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuVim)| (dB/m) |(dBuVim)|(dBuv/| (dB) |P¥=%7| @m) | (deg) | eI
1 2483500 3306 | -231 | 3075 | 5400 | -2325 | AVG
2 2487760 3015 | 230 | 2785 | 5400| 2615 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2ADFS-EPD01 Page 92 of 173 Report No.: R011408190E

Test Mode: 802.11n (HT40)
2422MHz
Horizontal-PEAK:

100.0 dBuV/m

Limit: —_—

AVG:

60

20.0

210,000 [MHz) 2422 000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuV/im)| (dB/m) |(dBuVvim)|(dBuvs| (dB) |“=®"| (em) | (degy | REMa™
1 2370200 4311 | =256 | 4055 | 7400| -3345 | peak
2 2390000 5056 | 251 | 4805 | 7400| -2595 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

diiadciiald FCC ID: 2ADFS-EPDO1  Page 93 of 173 Report No.: R011408190E

Horizontal-AV:

10000 dBu¥V/m
Limit: —_—
AVEG:
60
2
1
20.0
210,000 [MH=z) 2422000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuvim)|(@Buv/| (dB) |"¥5%°7| em) | (deg) | REMa®
2368520 3364 | 256 | 3108 | 5400| 2292 | AVG
2 2390.000| 4315 | 251 | 4084 | 5400| -13.36 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2ADFS-EPD01 Page 94 of 173 Report No.: R011408190E

Test Mode: 802.11n (HT40)
2422MHz
Vertical-PEAK:

100.0 dBuV/m

Limit: _—

AVE:

60

20.0

2N o0.000 [MHz] 2422 000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuv/m)|(@Buvs| (dB) || m) | (deg) | "M
2375240| 4482 | 255 | 4227 | 7400| -31.73 | peak
2 2390.000| 46586 | =251 | 4435 | 7400| 2965 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

diiadciiald FCC ID: 2ADFS-EPDO1  Page 95 of 173 Report No.: R011408190E

Vertical-AV:
1000 dBu¥/m
Limit- —_—
AYG: —_—
B e———i |
G0
2
1
200
270,000 [MHz) 2422.000
Freq. Reading | Factor | Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuv/m)|(@Buv/| (@@B) |"E5%"| em) | (ceg) | TEMa
2371600 3303 | 256 | 23047 | 5400| 2353 | AVG
2 2390.000] 3904 | -251 | 3653 | 5400| -1747 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2ADFS-EPD01 Page 96 of 173 Report No.: R011408190E

Test Mode: 802.11n (HT40)

2452MHz
Horizontal-PEAK:

1000 dBu¥/m
Limit- —_—
AVG-
J Y
60
1 2
20.0
2432.000 [MHz) 2500000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuvim)|(dBuv/| (dB) |"¥=¥°"| @em) | (deg) | REMak
2483500 4639 | 231 | 4408 | 7400 | 2992 | peak
2 2489630 4757 | 229 | 4528 | 7400| -2872 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

diiadciiald FCC ID: 2ADFS-EPDO1  Page 97 of 173 Report No.: R011408190E

Horizontal-AV:

1000 dBu¥/m
Limit: —_—
AVG- —_—
-—"—'_\IV
G0
1 2
20.0 T\
2432 000 [MHz) 2500.000
Freq. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuVim)| (dB/m) |(@Buv/m)|(@Buv/| (dB) |P¥=%"| (em) | (deg) | ReEMa®
1 2433500 3548 231 | 3317 | 5400| 2083 | AVG
2 2487.250| 34.94 230 | 3264 | 5400| 2136 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2ADFS-EPD01 Page 98 of 173 Report No.: R011408190E

Test Mode: 802.11n (HT40)

2452MHz
Vertical-PEAK:

100.0 dBu¥/m

Limit: —_—

AVGE:

WWUNW

60

il b
el

20.0

2432 000 [MHz) 2500000
Freq. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(dBuvim)|(dBuv/| (aB) |PE°9T| (em) | (deg) | REMAK
2483500 4380 | -231 | 4149 | 7400| -3251 | peak
2 2487760 4457 | 230 | 4227 | 7400| 3173 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

diiadciiald FCC ID: 2ADFS-EPDO1  Page 99 of 173 Report No.: R011408190E

Vertical-AV:
1000 dBu¥./m
Limit: —_—
AVG: —_—
1}
1 2
20.0
2432 000 [MHz]) 2500, 000
Freq. Reading | Factor | Result Limit |QOwer Limit Height | degree
No. (MHz)  |(dBuVvim)| (dB/m) |(dBuvim)|(@Buv/| (dB) |ZZ°°"| m) | (deg) | REMat
2433500| 3257 | 231 | 3026 | 5400 | 2374 | AVG
2 2438440 3158 | 230 | 2928 | 5400 | 2472 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2ADFS-EPDO1 Page 100 of 173 Report No.: R011408190E

ANT B
Test Mode: 802.11b
2412MHz
Horizontal-PEAK:
100.0 dBu¥/m
Limit: —_—
Al
60
1
200
21 0.000 [MHz) 2420.000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(@Buv/m)|(@Buvs| (dB) || m) | (deg) | FEm®
2386.450| 4694 252 | 4442 | 7400| -2958 | peak
2 2390.000( 4273 -2.51 4022 74.00 -33.78 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

diiadciiald FCC ID: 2ADFS-EPDO1  Page 101 of 173 Report No.: R011408190E

Horizontal-AV:

100.0 dBu¥/m
Limit: —_—
AVG-
60
1
2
20.0
27 0.000 [MHz) 2420000
Freq. Reading | Factor | Result Limit [Ower Limit Height | degree
No. (MHz)  |(dBuV/im)| (dB/m) |(dBuvim)|(@Buv/| (dB) |7Z®"| m) | (degy | TEMa
2385075 3844 253 | 3501 | 5400| -1809 | AVG
2 2390.000| 35.99 251 | 3348 | 5400| 2052 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

i FCC ID: 2ADFS-EPDO1  Page 102 of 173 Report No.: R011408190E

Test Mode: 802.11b
2412MHz
Vertical-PEAK:

1000 dBuV/m
Limit- —_—
AVG-
60
1
2
20.0
230,000 [MHz]) 2420.000
Freq. Reading Factor Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(dBuVim)|(dBuvi| (dB) |“E°%%"| em) | (degy | REMa™
1 2386725 4279 | 252 | 4027 | 7400| -33.73 | peak
2 2390000| 3884 | 251 | 3633 | 7400| -3767 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

diiadciiald FCC ID: 2ADFS-EPDO1  Page 103 of 173 Report No.: R011408190E

Vertical-AV:

100.0  dBuV/m

Limit: —_—

AVG:

N

60

20.0

270,000 [MHz) 2420.000
Freq. Reading Factar Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuv/im)| (dB/m) |(dBuvim)|(@Buv/| (dB) |7=®"| ©m) | (deg) | FEM
1 2385350 3468 | 252 | 3216 | 5400| 2184 | AVG
2 2390.000| 3345 | 251 | 3094 | 5400| 2306 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2ADFS-EPDO1 Page 104 of 173 Report No.: R011408190E

Test Mode: 802.11b

2462MHz
Horizontal-PEAK:

1000 dBu¥/m
Limit: —_—
AVG- R
(1] \
N
yoo :
1
20.0
2455 000 [MH=z) 2500, 00D
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(dBuVim)|(dBuvi| (dB) |"Z°9%| m) | (deg) | REma™
1 2483500 3876 | 231 | 3645 | 7400 | 3755 | peak
2 2487850 4500 | 230 | 4360 | 7400| -3040 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

diiadciiald FCC ID: 2ADFS-EPDO1  Page 105 of 173 Report No.: R011408190E

Horizontal-AV:

100.0 dBu¥/m
Limit: —_—
AVG- —_—
60
2
20.0
2455 000 [MHz]) 2500.000
Freg. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuVim)| (dB/m) |(@Buvim)|(@Buv/| (dB) || @m) | (deg) | M
2483 500 29.90 231 | 2759 | 5400| -2641 | AVG
2 2488.075| 34.91 230 | 3261 | 5400| 2139 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

i FCC ID: 2ADFS-EPDO1  Page 106 of 173 Report No.: R011408190E

Test Mode: 802.11b

2462MHz
Vertical-PEAK:

100.0 dBu¥Y/m
Limit: —_—
AVG-
I
B0
2
200
2455 000 [MHz] 2500000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuv/m)|(dBuvi| (dB) |ZF®7"| @m) | (deg) | REMA
2483500| 3559 | 231 | 3328 | 7400| -4072 | peak
2 2487850 4129 | =230 | 3899 | 7400| 3501 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

diiadciiald FCC ID: 2ADFS-EPDO1  Page 107 of 173 Report No.: R011408190E

Vertical-AV:
1000 dBu¥/m
Limit: —_—
AVEG:
um
60
il
20,0
2455_000 [MHz) 2500000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(@BuVvim)|(@Buvr| (dB) |7%="| m) | (deg) | REma®
2483500 2947 | 231 | 2716 | 5400| -2684 | AVG
2 2488075| 3383 | 230 | 3153 | 5400| 2247 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

diiadciiald FCC ID: 2ADFS-EPDO1 Page 108 of 173 Report No.: R011408190E

Test Mode: 802.11g
2412MHz
Horizontal-PEAK:

100.0 dBu¥/m
Limit: —_—
AVG-
60
2
1
20.0
210,000 [MHz]) 2425000
Freg. Reading | Factor | Result Limit [Ower Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(@Buv/im)|(dBuvi| (@B) |PZ°%"| ©em) | (degy | FEMa®
2383313 43.04 253 | 4051 | 7400| -3349 | peak
2 2390.000| 50.72 251 | 4821 | 7400| 2579 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

diiadciiald FCC ID: 2ADFS-EPDO1  Page 109 of 173 Report No.: R011408190E

Horizontal-AV:

1000  dBu¥/m

Limit: —_—

AVG:

—

60

20.0

210,000 [MH=z) 2425.000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuvim)|(@Buv/| (dB) |"¥5%°7| em) | (deg) | REMa®
2364625 2822 | 257 | 2565 | 5400| -2835 | AVG
2 2390.000| 4200 | 251 | 3949 | 5400| -1451 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

diiadciiald FCC ID: 2ADFS-EPDO1  Page 110 of 173 Report No.: R011408190E

Test Mode: 802.11g
2412MHz
Vertical-PEAK:

100.0 dBu¥/m

Limit: —_—

AVG:

—

60

20.0

210,000 [MHz]) 242% 000
Freq. Reading Factor Result Limit [Owver Limit Height | degree
No. (MHz)  |(dBuv/im)| (dB/m) |(dBuvim)|(@Buv/| (dB) |P%®"| (@m) | (deg) | Rema
2371525| 3746 | 256 | 3490 | 7400 | -39.10 | peak
2 2390.000] 4538 | 251 | 4287 | 7400| -31.13 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

diiadciiald FCC ID: 2ADFS-EPDO1 Page 111 of 173 Report No.: R011408190E

Vertical-AV:

100.0 dBu¥/m

Limit: —_—

AVGE:

60

20.0

210,000 [MHz]) 2425 000
Freg. Reading | Factor | Result Limit |[Owver Limit Height | degree
No. (MHz)  |(dBuV/im)| (dB/m) |(dBuvim)|(@Buv/| (dB) |PZ®%%"| em) | (deg) | M
1 2362.900| 2677 257 | 2420 | 5400| 2980 | AVG
2 2390.000| 37.89 251 | 3538 | 5400| -1862 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

diiadciiald FCC ID: 2ADFS-EPDO1 Page 112 of 173 Report No.: R011408190E

Test Mode: 802.11g

2462MHz
Horizontal-PEAK:

100.0 dBu¥/m
Limit: —_—
AVG:
60
2
1 %
20.0
2452 000 [MH=z) 2500.000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(dBuvim)|(@Buvr| (dB) |°="| @m) | (geg) | TEM
2483500 4644 | 231 | 4413 | 7400| -2987 | peak
2 2485000 4847 | =230 | 4617 | 7400| 2783 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited
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Horizontal-AV:

100.0 dBu¥/m
Limit- —_—
AYG: —_—
1}
1
20.0
2452000 [MHz) 2500.000
Freg. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuv/m)|(@Buvs| (dB) || tem) | (geg) | FEMA®
2483500 3493 | =231 | 3262 | 5400 -2138 | AVG
2 2488.960| 3199 | 229 | 2970 | 5400 | -2430 | AVG
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Test Mode: 802.11g

2462MHz
Vertical-PEAK:

1000 dBu¥/m
Limit: —_—
AVG:
G0
1 2
20.0
2452.000 [MHz]) 2500.000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(dBuvim)|(@Buvs| (aB) |[PF°°°| em) | (deg) | REMa™
2483500 4184 | 231 | 3953 | 7400 | -3447 | peak
2 2486.560| 4221 230 | 2991 | 7400| 3409 | peak
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Vertical-AV:
100.0 dBu¥/m
Limit- —_—
AYGE: —_—
60
L 2
20.0
2452000 [MHz) 2500.000
Freg. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuv/m)|(@Buvs| (dB) || tem) | (gegy | EMA®
2483500 3389 | =231 | 3158 | 5400 | -2242 | AVG
2 2485720 3299 | 230 | 3069 | 5400 -2331 | AVG
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Test Mode: 802.11n (HT20)
2412MHz
Horizontal-PEAK:

1000 dBu¥/m
Limit- —_—
AVG:
60
2
1
20.0
210,000 [MHz) 24223.000
Freq. Reading Factor Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(dBuvim)|(dBuv/| (aB) |PF°°°T| em) | (deg) | REMa®
1 2374693 4072 | 255 | 3817 | 7400 | -3583 | peak
2 2390.000| 53.15 | 251 | 5064 | 7400 | -2336 | peak
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Horizontal-AV:

10000 dBu¥/m

Limit: —_—

AVG:

A

60

20.0

210,000 [MHz]) 2423000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(dBuVim)|(dBuv/| (dB) |"F5%°7| m) | (degy | REMaT
2364805 2844 | 257 | 2587 | 5400| -2813 | AVG
2 2390.000| 4375 | 251 | 4124 | 5400| -1276 | AVG
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Test Mode: 802.11n (HT20)
2412MHz
Vertical-PEAK:

1000 dBu¥/m

Limit: —_—

AVGE:

-

20.0

210,000 [MHz]) 2423 000
Freq. Reading Factor Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(@BuVvim)|(@Buvi| (aB) |P¥=%7| m) | (deg) | REMA®
2364523 3784 | -257 | 3527 | 7400| -3873 | peak
2 2390.000| 4683 | -251 | 4432 | 7400 | 2968 | peak
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Vertical-AV:
1000 dBu¥/m
Limit: —_—
AVGE: —_—
i}
60
2
1
20.0
2X0.000 [MHz) 2423.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(dBuVim)|(@Buv/| (dB) |°=*%"| @m) | (deq) | REMa®
2360.850| 26.80 258 | 2422 | 5400| 2978 | AVG
2 2390.000| 37.15 251 | 3464 | 5400| -1936 | AVG
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Test Mode: 802.11n (HT20)

2462MHz
Horizontal-PEAK:

1000 dBu¥/m
Limit- —_—
AVG:
i
60
2
20.0
2452000 [MHz) 2500000
Freq. Reading Factor Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(dBuvim)|(dBuv/| (aB) |PF°°°T| em) | (deg) | REMa®
2483500 46.87 | 231 | 4456 | 7400 | 2944 | peak
2 2439080| 4525 | 229 | 42096 | 7400 | -3104 | peak
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Horizontal-AV:

1000 dBu¥/m
Limit: —_—
AVG- —_—
G0
1
Z
20.0
2452 000 [MHz) 2500000
Freq. Reading | Factor | Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(dBuvim)|(dBuv/| (aB) |PE°9T| (em) | (deg) | REMAK
2483500 3528 231 | 3207 | 5400| 2103 | AVG
2 2438240 32.62 230 | 3032 | 5400| 2368 | AVG
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Test Mode: 802.11n (HT20)

2462MHz
Vertical-PEAK:

1000 dBu¥/m
Limit: —_—
AVG-
G0
1 2
20.0
2452000 [MHz) 2500.000
Freq. Reading | Factor | Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuVim)| (dB/m) |(@Buv/m)|(@Buv/| (dB) |77 | (em) | (deg) | ReEMa®
2433500 41.94 231 | 3963 | 7400| -3437 | peak
2 2489.080| 41.29 229 | 3900 | 7400 2500 | peak
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Vertical-AV:
100.0 dBu¥/m
Limit- —_—
AVG: —_—
R
(1]
1
2
20.0
2452000 [MHz]) 2500000
Freq. Reading Factar Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuvim)|(dBuvs| (dB) |7 | @m) | (deg) | ReEma®
1 2483500 3429 | 231 | 3198 |s5400| 2202 | AVG
2 2488960 3117 | 229 | 2888 | 5400| 2512 | AVG
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Test Mode: 802.11n (HT40)
2422MHz
Horizontal-PEAK:

100.0 dBuV/m

Limit: —_—

AVG:

A

60

20.0

230,000 [MHz]) 2445 000
Freq. Reading Factor Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuV/im)| (dB/m) |(dBuvim)|(@Buv/| (dB) |"®"| @m) | (deg) | e
2380200 47.87 | 254 | 4533 | 7400| 2867 | peak
2 2390.000| 52.06 | -251 | 4955 | 7400| -2445 | peak
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Horizontal-AV:

100.0 dBuV/m

Limit: —_—

AVGE: _—

—

20.0

210,000 [MHz) 2445 000
Freg. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuv/m)|(@Buvs| (dB) || tem) | (gegy | EMA®
2357250| 3663 | 250 | 3404 | 5400 -1996 | AVG
2 2390.000] 5044 | 251 | 4793 | 5400| -6.07 | AVG
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Test Mode: 802.11n (HT40)
2422MHz
Vertical-PEAK:

100.0 dBu¥/m

Limit: —_—

AVG:

Muw

60

20.0

20,000 [MH=z) 2445.000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(dBuvim)|(@Buvr| (dB) || @m) | (deg) | M
2377.162| 4337 | -254 | 4083 | 7400| -33.17 | peak
2 2390.000] 4767 | 251 | 4516 | 7400| 2884 | peak
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Vertical-AV:
1000 dBu¥/m
Limit: —_—
AVG-
G0
2
1
20.0
21 0.000 [MHz) 2445 000
Freq. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(dBuvim)|(dBuv/| (aB) |PE°9T| (em) | (deg) | REMAK
2376.825| 3367 254 | 3113 | 5400| 2287 | AVG
2 2390.000| 39.13 251 | 3662 | 5400| -17.38 | AVG
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Test Mode: 802.11n (HT40)

2452MHz
Horizontal-PEAK:

1000 dBuV/m
Limit- —_—
AVQG-
|1}
1 2
20.0
2430.000 [MHz) 2500.000
Freq. Reading Factor Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuv/m)|(dBuv/| (dB) || em) | (deg) | TEMa®
2483500 4607 | =231 | 4376 | 7400 | -3024 | peak
2 2489675 4773 | 220 | 4544 | 7400 | -2856 | peak
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Horizontal-AV:

100.0 dBu¥/m
Limit- —_—
AVG- —_—
Y
1%
60
] 2
20,0
2430.000 [MH=z) 2500000
Freq. Reading | Factor | Result Limit |QOwer Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuv/m)|(dBuvi| (dB) |PZ®™| em) | (deg) | REMa
2483500 3559 | =231 | 3328 | 5400| 2072 | AVG
2 2439150 3436 | 229 | 3207 | 5400| -2193 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbote | .
Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2ADFS-EPDO1 Page 130 of 173 Report No.: R011408190E

Test Mode: 802.11n (HT40)

2452MHz
Vertical-PEAK:

100.0 dBu¥/m
Limit: —_—
AVG:
60
1
20.0
2430.000 [MHz) 2500.000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(@Buvim)|(dBuv/| (dB) |"¥°%°"| m) | (deg) | REMA®
2483500 4344 | 231 | 4113 | 7400 | -32.87 | peak
2 2489675 4463 | 229 | 4234 | 7400| 3166 | peak
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Vertical-AV:
100.0 dBu¥/m
Limit- —_—
AYG: —_—
G0
1
2000
2430.000 [MHz) 2500.000
Freq. Reading Factor Result Limit |[Ower Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(dBuvim)|@Buvi| (@B) |7Z° | em) | (deg | ReMa
2483500 23278 | 231 | 3047 | 5400| 2353 | AVG
2 2489150 3175 | -229 | 2946 | 5400| -2454 | AVG
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4.5. Peak Power Spectral Density

a. Limit

1. For direct sequence systems, the peak power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of
continuous transmission.

2. The direct sequence operating of the hybrid system, with the frequency hopping operation turned
off, shall comply with the power density requirements of paragraph (d) of this section.

b. Test Procedure

1. Place the EUT on the table and set it in transmitting mode. Remove the antenna from the EUT
and then connect a low loss RF cable from the antenna port to the spectrum analyzer.
2. Set the spectrum analyzer as RBW = 3kHz, VBW = 10kHz, Span = 1.5 times DTS BW,
Sweep=500s
3. Record the max. reading.
4. Repeat the above procedure until the measurements for all frequencies are completed.

c. Test Equipment
Same as the equipment listed in 4.2.

d. Test Setup
See 4.1

e. Test Results
Pass

f. Test Data
Please refer to the following data.

g. Test Plot See the following pages

Shenzhen Anbotek Compliance Laboratory Limited
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ANT A

Test mode: IEEE 802.11b
Frequency PPSD > PPSD Limit

Channel (MHz) (dBm/3KHZ) (dBm/3KHz) (dBm) Result
Low 2412 -26.82 - Pass
Mid 2437 -28.11 - 8.00 Pass
High 2462 -25.97 - Pass
Test mode: IEEE 802.11g
Frequency PPSD > PPSD Limit
Channel (MHz) (dBm) (dBm) (dBm) Result
Low 2412 -27.88 - Pass
Mid 2437 -27.52 - 8.00 Pass
High 2462 -27.16 - Pass
Test mode: IEEE 802.11n (HT20)
Frequency PPSD > PPSD Limit
Channel (MHz) (dBm/3KHz) (dBm/3KHz) (dBm) Result
Low 2412 -28.00 - Pass
Mid 2437 -26.83 - 8.00 Pass
High 2462 -26.49 - Pass
Test mode: IEEE 802.11n (HT40)
Frequency PPSD > PPSD Limit
Channel (MHz) (dBm/3KHz) (dBm/3KHz) (dBm) Result
Low 2422 -31.38 - Pass
Mid 2437 -28.76 - 8.00 Pass
High 2452 -29.17 - Pass

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

- Safety Shenzhen Anbotek Compliance Laboratory Limited

FCC ID: 2ADFS-EPDO01 Page 134 of 173 Report No.: R011408190E

ANT B

Test mode: IEEE 802.11b
Frequency PPSD > PPSD Limit

Channel (MHz) (dBm/3KHZ) (dBm/3KHz) (dBm) Result
Low 2412 -17.83 - Pass
Mid 2437 -18.21 - 8.00 Pass
High 2462 -18.60 - Pass

Test mode: IEEE 802.11g
Frequency PPSD > PPSD Limit

Channel (MHz) (dBm) (dBm) (dBm) Result
Low 2412 -19.12 - Pass
Mid 2437 -17.52 - 8.00 Pass
High 2462 -19.75 - Pass

Test mode: IEEE 802.11n (HT20)
Frequency PPSD > PPSD Limit

Channel (MHz) (dBm/3KHz) (dBm/3KHz) (dBm) Result
Low 2412 -18.38 - Pass
Mid 2437 -18.00 - 8.00 Pass
High 2462 -19.78 - Pass

Test mode: IEEE 802.11n (HT40)
Frequency PPSD > PPSD Limit

Channel (MHz) (dBm/3KHz) (dBm/3KHz) (dBm) Result
Low 2422 -19.65 - Pass
Mid 2437 -20.79 - 8.00 Pass
High 2452 -23.92 - Pass

Shenzhen Anbotek Compliance Laboratory Limited
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Channel

ANT A

ANT B

MIMO

Channel Frequency PSD PSD D(al\t/lablgs)te PSD (Iagnn;t)
(MHz) (dBm) (dBm) (dBm)
802.11n (20M MIMO) mode
Low 2412 -28.00 -18.38 MCSO0 -17.93 8
Middle 2437 -26.83 -18.00 MCSO0 -17.46 8
High 2462 -26.49 -19.78 MCSO0 -18.94 8
802.11n (40M MIMO) mode
Low 2422 -31.38 -19.65 MCS0 -17.42 8
Middle 2437 -28.76 -20.73 MCSO0 -19.14 8
High 2452 -29.17 -23.92 MCSO0 -22.78 8
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ANT A
802.11b CH--Low
® RBW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -26.82 dBm
Ref 15 dBm Att 30 4B SWT 1.7 s 2.411241000 GHz
- D1 8 dBfn
|-o
=
1

-0

70

380

Center 2.412 GHz 1.%18 MHz/ Span 15.18 MH=z

802.11b CH--Mid

® EBW 3 kHz Marker 1 [T1 ]
VBW 10 kH=z -28.11 dBm
Ref 15 dBm Att 30 dB SWT 1.7 s 2.437695244 GHz
10
D1 8 dBm
o
panzi]
10
20
1

-50

-0

Center 2.437 GHz 1.5114 MH=zZ/ Span 15.114 MH=z
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802.11b  CH--High

® REW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -25.97 dBm
Ref 15 dBm Att 30 dB SWT 1.7 s 2.462755700 GHz
10
D1 8 dBm
o
panzH|
10
20
1
| e /!\—r““'\m._.‘._\
30 \'\/ W/V\\‘ \
’43/‘ V/\ V/
50
|60
|70
580
Center 2.462 GHz 1.%114 MHz/ Span 15.114 MHz

802.11g CH--Low

® EBW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -27.88 4Bm
Ref 15 dBm Attt 30 4B SWT 2.8 s 2.411006400 GH=z
10
D1 38 dBm
o
paAzZH]
10
20
1
| =0 U YT N a1l Yn 1 L )
i wuw\ NI
40

T,

-80

Center 2.412 GHz 2.484 MHz/ Span 24.84 MH=z
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802.11¢g CH--Mid

® REW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -27.52 4B
Ref 15 dBm Att 30 dB SWT 2.8 s 2.430460480 GHz
10
D1 8 dBm
o
panzH|
10
20
1

| 20 At d el a e Aad AhAnaan Danaaanions. ady Adanda dd s
LTI T TN vy N

-40

| <o \L‘\m

-80

Center 2.437 GHz 2.4%6 MHz/ Span 24.96¢ MHz

802.11g  CH--High

REW 3 kHz Marker 1 [T1 ]
VBW 10 kHz -27.16 dBm
Ref 15 dBm Att 30 dB SWT 2.8 s 2.467291520 GH=z
10
D1 8 dBm
R [
panzi]
10
20
1
| -0 i Aatbhaadn, liadatentands fdy Xﬂnﬂﬂﬂjﬂﬂn
i W LA ALARS

Center 2.462 GHz 2.496 MHz/ Span Z24.96 MHz
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802.11n (HT20) CH—Low

RBW 3 kHz Marker 1 [T1 ]
VBW 10 kH=z -28.00 dBm
Ref 15 dBm Att 30 dB SWT 3 = 2.409747120 GHz

10

D1 8 dBm
o
pan |
10
|20
1
|30 bk I L4y } N

'“\wm‘u\ HEERLTY

s

Center 2.412 GHz 2.682 MHz/ Span 26.82 MH=z

-80

802.11n (HT20) CH—Mid

RBW 3 kH=z Marker 1 [T1 ]
VBW 10 kH=z -26.83 dBm
Ref 15 JdBm Att 30 4B SWT 3 s 2.430348640 GHz

D1 8 dBm

WL o

10

-20

-30

wwwwww%w

-40

60

-80

Center 2.437 GHz 2.682 MHz/ Span 26.82 MHz
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802.11n (HT20) CH—High

RBW 3 kHz Marker 1 [T1 ]
VBW 10 kH=z -26.49 dBm
Ref 15 dBm Att 30 dB SWT 3 = 2.469724160 GHz

10

D1 8 dBm

W | o

AU.U“LWI%J“\; VH"IUAv v‘U*u\‘ "vnul*'ﬂ"lvﬂM U“Ud"w H ‘lik

é.—
-
C,
-
=
-

r;

-80

Center 2.462 GHz 2.682 MHz/ Span 26.82 MH=z

802.11n (HT40) CH—Low

REW 3 kHz Marker 1 [T1 ]
VBW 10 kH=z -31.38 dBm
Ref 15 dBm Att 30 dB SWT 6.2 s 2.418505600 GHz

|10

D1 8 dBm

T |o

ma \ |
ool ‘N

380

Center 2.422 GHz 5.46 MHz/ Span 54.6 MH=z
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802.11n (HT40) CH—Mid

RBW 3 kHz Marker 1 [T1 ]
VBW 10 kEHz -28.76 dBm
Ref 15 dBm Att 30 dB SWT 6.2 s 2.433505600 GHz
10
D1 8 dBm
o
panzH|
10
20
1
| - b
40 J ” \‘
50 M \L{“
70
580
Center 2.437 GHz 5.46 MHz/ Span 54.6 MHz

802.11n (HT40) CH—High

REW 3 kHz Marker 1 [T1 ]
VBW 10 kH=z -25.17 dBm
Ref 15 dBm Att 30 dB SWT 6.2 s 2.448505600 GHz
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ANT B
802.11Db CH--Low
® RBW 3 kH=z Marker 1 [T1 ]
YVBW 10 kH=z -17.83 <dBm
Ref 20 dBm Att 35 dB SWT 1.7 s 2.411217504 GHz
" D1 8 dBm
== |,
i 1
| . N

-0

|70

-80

Center 2.412 GHz 1.5048 MH=zZ/ Span 15.048 MH=z

802.11b CH--Mid

® EBW 3 kHz Marker 1 [T1 ]
VBW 10 kH=z -18.21 dBm
Ref 20 dBm Att 35 dB SWT 1.7 s 2.436307792 GHz
20
10
D1 8 dBm
Z==3 |,
10
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/__/‘”J \ ]
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802.11b  CH--High

® REW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -lg.60 4Bm
Ref 20 dBm Att 35 dB SWT 1.7 s 2.461247600 GHz
20
10
D1 8 dBm
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| 20 PN

-80
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802.11¢g CH--Mid

® REW 3 kH=z Marker 1 [T1 ]
VBW 10 kHz -17.52 4Bm
Ref 20 dBm Att 35 dB SWT 2.8 s 2.436007360 GHz
20
10
D1 8 dBm
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70
-80
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802.11g  CH--High
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VBW 10 kH=z -15.75 dBm
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802.11n (HT20) CH—Low

RBW 3 kHz Marker 1 [T1 ]
VBW 10 kH=z -18.33 dBm
Ref 20 dBm Att 35 dB SWT 3 = 2.405354592 GHz

20

10
D1 8 dBm

-80

Center 2.412 GHz 2.6796 MHz/ Span 26.796 MHz
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802.11n (HT20) CH—High

RBW 3 kHz Marker 1 [T1 ]
VBW 10 kH=z -15.73 dBm
Ref 20 dBm Att 35 dB SWT 3 = 2.455424420 GHz

20
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802.11n (HT40) CH—Mid

RBW 3 kHz Marker 1 [T1 ]
VBW 10 kH=z —-20.79 dBm
Att 35 dB SWT 6.2 s 2.433500224 GHz

Ref 20 dBm
20
10
D1 8 dBm
Z=E3m |,

!

-80

Center 2.437 GHz

802.11n (HT40) CH—High

5.4684 MHz/ Span 54.684 MHz

RBW 3 kHz
VBW 10 kH=z
SWT 6.2 s
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-23.92 dBm
2.456965%072 GHz

Att 35

Ref 20 dBm
20
10
D1 8 dBm
Z==3 |,
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-80
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4.6. Radiated Emissions
4.6.1.1. Test Limits (< 30 MHZ)

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter)  (meter)

0.009-0.490 2400/F(kHz) 300

0.490-1.705 24000/F(kHz) 30

1.705-30.0 30 30

4.6.1.2. Test Limits (= 30 MHZ)

FIELD STRENGTH FIELD STRENGTH S15.209

of Fundamental: of Harmonics 30 - 88 MHz 40 dBuV/m
@3M

902-928 MHZ 88 -216 MHz 43.5
2.4-2.4835 GHz 216 - 960 MHz 46

94 dBuV/m @3m 54 dBuV/m @3m ABOVE 960 MHz 54dBuV/m

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band

that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement. Attenuation below the general limits specified in Section 15.209(a) is
not required. In addition, radiated emissions which fall in the restricted bands, as defined in
Section 15.205(a), must also comply with the radiated emission limits specified in Section
15.209(a) (see Section 15.205(c)).

Test Equipment
Item Equipment Manufacturer | Model No. | Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analysis Agilent E4407B | US39390582 |Aug. 08, 2014 1 Year
2. | Preamplifier Instruments - \EMCOTI83| 95109 |Aug. 08,2014 1 Year
corporation 0
3. |EMI Test Receiver| Rohde & Schwarz| ESPI 101604  |Apr. 22,2014 1 Year
4, | Double Ridged - nstruments | gryy 118\ 351600  |Apr. 04,2014 1 Year
Horn Antenna corporation
Bilog Broadband VULB
5. Antenna Schwarzbeck [VULB9163 9163-289 Apr. 24,2014 1 Year
6. Pre-amplifier SONOMA 310N 186860  |Aug. 08,2014 1 Year
EMI Test
7. Software SHURPLE N/A N/A N/A N/A
EZ-EMC

Tel:(86)755-26066544
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4.6.2. Test Configuration:
4.6.2.1. 9k to 30MHz emissions:

Turntable 3m

\ EUT |

Test
Receiver

0.8 m

Ground Plane Coazial Cable /

4.6.2.2. 30M to 1G emissions:

] T
\ EUT i lm to 4m

0.8m
| ]

Recelver
| i
Ground Plane E Coazxial Cahle

4.6.2.3. 1G to 40G emissions:

Turntahle

Turntabie I Im I

\ EUT

Test

Recei
08m | 1m0 4m |:| / FEEEr

T ' '
Ground Plane Coaxial Cahle /

Shenzhen Anbotek Compliance Laboratory Limited
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4.6.3. Test Procedure

The EUT is placed on a turn table which is 0.8 meter high above the ground. The turn table can
rotate 360 degrees to determine the position of the maximum emission level. The EUT is set 3
meters away from the receiving antenna which is mounted on a antenna tower. The antenna can
be moved up and down from 1 to 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

Measurements are made on 9KHz to 30MHz and 30MHz to 26GGHz range with the transmitter
set to the lowest, middle, and highest channels.

All readings from 30MHz to 1GHz are quasi-peak values with a resolution bandwidth of
120kHz. All reading are above 1GHz, peak & average values with a resolution bandwidth of
IMHz.

The EUT is tested in 9*6*6 Chamber.

Set both RBW and VBW of spectrum analyzer to 100kHz with a convenient frequency span
including 100kHz bandwidth from band edge, check the emission of EUT. If pass then set
Spectrum Analyzer as below:

For below 1GHz:

The resolution bandwidth and video bandwidth of test receiver/ spectrum analyzer is 120kHz.
Detector: Quasi-Peak

For above 1GHz Peak measurement:

The resolution bandwidth of test receiver/ spectrum analyzer is IMHz and video bandwidth is
3MHz.

Detector: Peak

For above 1GHz average measurement:

The resolution bandwidth of test receiver/ spectrum analyzer is IMHz and the video bandwidth
is 10kHz.

Detector: Peak

The test results are listed in Section 4.6.4.

4.6.4. Test Results
The EUT was tested on (HDMI, MHL) modes, only the worst data of (MHL) is attached in the
following pages.

Shenzhen Anbotek Compliance Laboratory Limited
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Job No.: 011408190E Polarization: Horizontal
Standard: (RE)FCC PART15C _3m Power Source: DC 5V via USB Port
Test item: Radiation Test Temp.(C)/Hum.(%oRH): 24.3(C)/55%RH
Test Mode: MHL Distance: 3m
80.0 dBu¥/m
Limit: —
Margin:
| |
40 5 3 4 .

] W

X

3¢

Mo p A W/" M{W il TR b

e
ok

—

W

0.0
30.000 40 50 60 70 80 (MHz) 300 400 500 600 70O 1000.000
No. (Frv:eHc;') (ﬁgﬁfnng) (Zg?:ﬁ; (d%isvljlr:n) (5'5”3,'\5; Ov?éEls';m|1 Detector H(?rg?t dé%rg)e Remark
1 356240 4215 | -13.81 | 28.34 | 40.00| -11.66 | peak
2 2220502 56.80 | -19.82 | 36.98 | 46.00 | -9.02 | peak
3 206.9841| 5834 | -17.77 | 4057 | 46.00| -5.43 QP | 300 | 360
4 372.0045] 51.96 | -13.43 | 3853 | 46.00 | -7.47 | peak
5 446.4141| 4858 | 1217 | 36.41 | 4600 | 959 | peak
6 818.8341| 42.97 622 | 3675 | 46.00| -925 | peak

Shenzhen Anbotek Compliance Laboratory Limited
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Job No.: 011408190E Polarization: Vertical
Standard: (RE)FCC PART15C _3m Power Source: DC 5V via USB Port
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Test Mode: MHL Distance: 3m
80.0 dBu¥/m
Limit: —
Margin:

5]

2 W"J\Nﬁ Jtm

=

40

=
e

S

0.0
30.000 40 50 60 70 80 (MHz) 300 400 500 600 VOO 1000.000
No. (UEH%) (ﬁéii’éﬁ) (Zg?:ﬁ; (d%i%;lr:’n) ((!IIEEEI\EG OV((Eéé_)ImIT Detector H(?rﬁ?t d(z%r;e Remark
1 357490 47.46 | -13.70 | 3376 | 40.00| -6.24 | peak
2 644331 4345 | -17.24 | 2621 | 4000 | -13.79 | peak
3 153.7385| 58.90 | -18.17 | 40.73 | 4350 | -2.77 | peak
4 297.2241| 54.81 | -14.76 | 4005 | 46.00 | -5.95 | peak
5 372.0045| 49.09 | -1243 | 3666 | 46.00 | -9.34 | peak
5 5304775| 4669 | -1028 | 3641 | 46.00 | -9.59 | peak

Shenzhen Anbotek Compliance Laboratory Limited
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Job No.: 011408190E Polarization: Horizontal
Standard: (RE)FCC PART15C _3m Power Source: DC 5V via USB Port
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Note: ANT A Distance: 3m

802.11b(2412MHz)

100.0 dBuV¥/m

Limit: —_—

AVG:

60 ] 2
b - onrd
W‘\ _/—h/]l
20.0
1000000 2000 3000 4000(MHz) 6000 7000 8000 25000.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- | (MHz) |(dBuvim)| (@B/m) |(@Buvim)|(@Buv/| (@B) |P%°%| (em) | (deg) | Remark
1 4840.000| 56.76 3.37 60.13 | 74.00 | -13.87 | peak
2 4840.000| 47.20 3.37 5057 | 54.00| -343 AVG
3 7240.000( 50.47 8.47 58.94 | 74.00| -15.06 | peak
4 7240.000( 40.27 8.47 4874 | 54.00| -5.26 AVG

Shenzhen Anbotek Compliance Laboratory Limited
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Job No.: 011408190E Polarization: Vertical

Standard: (RE)FCC PART15C _3m Power Source: DC 5V via USB Port
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Note: ANT A Distance: 3m

802.11b(2412MHz)

100.0 dBuV/m

Limit: —

AVEG:

1
60 P ;3‘
—
| S
20.0
1000.000 2000 3000 4000(MHz) 6000 7000 BODOD 25000.000
No. Freg. Reading | Factor Result Limit [Over Limit Detector Height | degree Remark

(MHz)  |(dBuV/m)| (dB/m) |(dBuV/m)|(dBuv/| (dB) (cm) | (deg)

4840.000| 56.38 3.37 59.75 | 7400 | -1425 | peak

4840.000| 46.31 3.37 49.68 | 54.00 -4.32 AVG

7240.000( 50.19 8.47 58.66 | 74.00| -15.34 | peak

Bl W N —

7240.000( 40.27 8.47 48.74 | 54.00 -5.26 AVG

Shenzhen Anbotek Compliance Laboratory Limited
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Product Sofety

Job No.: 011408190E Polarization: Horizontal
Standard: (RE)FCC PART15C _3m Power Source: DC 5V via USB Port
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Note: ANT A Distance: 3m

802.11b(2437MHz)

100.0 dBuV/m

Limit: —

AVG:

HK—=

60

LY
Fw

| "LMJWWL%MW

20.0

1000000 2000 3000 4000(MHz) 6000 70008000 25000.000
o | oty Jaca] e | E T EE T oacen | ey |y | o
1 4900.000| 55.78 3.47 59.25 74.00 -14.75 peak
2 4900.000| 45.99 3.47 49.46 54.00 -4.54 AVG
3 7300.000| 48.75 8.54 57.29 74.00 | -16.71 peak
4 7300.000 39.28 8.54 47.82 54.00 -6.18 AVG

Shenzhen Anbotek Compliance Laboratory Limited
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Job No.:

Standard:

Test item:

Note:

011408190E

(RE)FCC PART15C _3m

Radiation Test

ANT A

802.11b(2437MHz)

Polarization:

Power Source:

Temp.(C)/Hum.(%RH):

Distance:

Vertical
DC 5V via USB Port
24.3(C)/55%RH

3m

100.0 dBu¥/m

Limit: —

AVG:

60

L~ ‘*’HJ LNWMJ

20.0

e,
=

4
4

3

L

WW’M

1000.000 2000 3000 4000(MHz) 6000 70008000 25000.000
o | it o] e T e o o e o e | | oo
1 4900.000| 56.21 3.47 59.68 74.00 | -14.32 peak
2 4900.000| 46.28 347 49.75 54.00 -4.25 AVG
3 7300.000| 38.16 8.54 46.70 74.00 | -27.30 peak
4 7300.000| 27.94 8.54 36.48 54.00 -17.52 AVG
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Job No.: 011408190E Polarization: Horizontal
Standard: (RE)FCC PART15C _3m Power Source: DC 5V via USB Port
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Note: ANT A Distance: 3m

802.11b(2462MHz)

100.0 dBu¥/m

Limit: —
AVG:

60

LY Y
(S8

R A/J L | A -

200

1000000 2000 3000 4000(MHz) 6000 70008000 25000.000
No. (IEAFEHC;) (ﬁéﬁxdx';”n% (lczig?:ﬁ; (d%is\rflr:w) (5'5"3'\5; Ow(acI;Els_)lmIt Detector H(?rg?t d&%r;e Remark
1 4960.000| 5546 | 358 | 5904 | 7400| -14.96 | peak
2 4960.000| 46.10 | 358 | 4968 | 54.00| <432 | AVG
3 7420.000| 4852 | 869 | 57.21 | 7400 | -16.79 | peak
4 7420.000] 3918 | 869 | 4787 | 5400 613 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
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Job No.: 011408190E Polarization: Vertical

Standard: (RE)FCC PART15C _3m Power Source: DC 5V via USB Port

Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH

Note: ANT A Distance: 3m
802.11b(2462MHz)

100.0 dBuV/m

Limit: —

AVG:

60

LY

,_-—-/\—Jx—/ JLM M“wﬂ/m
20.0

1000.000 2000 3000 4000{MHz) 6000 70008000 25000.000

No Freq. Reading | Factor Result Limit [Over Limit Height | degree

(MHz)  |(dBuV/im)| (dB/m) |(dBuVim)|(dBuv/| (dB) |P®°“"| (em) | (deq) | Remark

4960.000| 55.17 3.58 5875 | 74.00 | -1525 | peak

4960.000| 45.20 3.58 48.78 | 54.00 -5.22 AVG

7420.000( 36.14 8.69 4483 | 74.00 | -2917 | peak

Lo L] IS e

7420.000( 26.09 8.69 3478 | 54.00| -19.22 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
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Job No.: 011408190E Polarization: Horizontal
Standard: (RE)FCC PART15C _3m Power Source: DC 5V via USB Port
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Note: ANT B Distance: 3m

802.11b(2412MHz)

100.0 dBuV¥/m

Limit: —
AVG:

LV
LYK

60

L LMW NHJMJ ]

20.0

1000.000 2000 3000 4000(MHz) 6000 7000 8000 25000.000
o | ity [l e | e T o IO e ey |y | e
1 4340.000] 56.75 3.37 60.12 74.00 -13.88 peak
2 4840.000| 46.94 3.37 50.31 54.00 -3.69 AVG
3 7240.0001 52.09 8.47 60.56 74.00 -13.44 peak
4 7240.000( 41.81 8.47 50.28 54.00 -3.72 AVG

Shenzhen Anbotek Compliance Laboratory Limited
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Job No.: 011408190E Polarization: Vertical

Standard: (RE)FCC PART15C _3m Power Source: DC 5V via USB Port
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Note: ANT B Distance: 3m

802.11b(2412MHz)

100.0 dBu¥/m

Limit: —
AVG:

60 5

1 3
| N/w\ WMM
_/\/\/J /—vv.m\ﬂ-/il‘b«\tf—w#\/\(wﬁ
h“"/\v/\_/—‘_-/ S
20.0
1000.000 2000 3000 4000{MHz) 6000 7000 8000 25000.000
Freq. Reading | Factor Result Limit |Over Limit Height | degree
No- | MHz)  |@Buvim)| (@B/m) |(@Buvim)|(@Buv/| (@B) |PUeC"| (em) | (deg) | Remark

4840.000] 56.30 3.37 59.67 | 74.00 | -14.33 | peak

4840.000| 46.32 3.37 49.69 | 54.00 -4.31 AVG

7240.000( 38.25 8.47 46.72 | 74.00 | -27.28 | peak

B L M| =

7240.000( 27.72 8.47 36.19 | 54.00 | -17.81 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

diiadciiald FCC ID: 2ADFS-EPDO1 Page 161 of 173 Report No.: R011408190E

Job No.: 011408190E Polarization: Horizontal
Standard: (RE)FCC PART15C _3m Power Source: DC 5V via USB Port
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Note: ANT B Distance: 3m

802.11b(2437MHz)

100.0 dBu¥/m
Limit: —
AVG:
60 \ ¥ %
J L 3 MM
20.0
1000.000 2000 3000 4000(MHz) 6000 70008000 25000.000
Freq. Reading | Factor Result Limit |Over Limit Height | degree
No- | (MHz)  |(dBuvim)| (@B/m) |(dBuvim)|(dBuvr| (dB) |P°S| em) | (deg) | Remark
1 4900.000| 56.14 3.47 59.61 74.00 | -14.39 peak
2 4900.000| 46.21 3.47 49.68 54.00 -4.32 AVG
3 7300.000| 52.03 8.54 60.57 74.00 | -13.43 peak
4 7300.000| 42.00 8.54 50.54 54.00 -3.46 AVG
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Job No.: 011408190E Polarization: Vertical
Standard: (RE)FCC PART15C _3m Power Source: DC 5V via USB Port
Test item: Radiation Test Temp.(C)/Hum.(%0RH):  24.3(C)/55%RH
Note: ANT B Distance: 3m
802.11b(2437MH2z)
1000 dBuV/m
Limit: —_—
AVG:
60
1
X
v} i , WM
o
\A ;J—/ WW J‘WM
20.0
1000.000 2000 3000 4000{MHz) 6000 7000 8000 25000.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(@Buv/im)| (@B/m) |(dBuvim)|(@Buv/| (dB) |P¥“"| (em) | (deg) | Remark
1 4900.000| 51.95 3.47 5542 | 74.00 | -18.58 | peak
2 4900.000| 41.85 3.47 45.32 54.00 -8.68 AVG
3 7300.000( 32.78 8.54 4132 | 7400 | -3268 | peak
4 7300.000( 22.73 8.54 31.27 | 54.00 | -2273 | AVG
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Job No.: 011408190E Polarization: Horizontal
Standard: (RE)FCC PART15C _3m Power Source: DC 5V via USB Port
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Note: ANT B Distance: 3m

802.11b(2462MHz)

100.0 dBu¥/m

Limit: —_—

W AVG:

Bk

60

3
X

A, MJ = T

Lﬁ,f”ﬁj ‘/\M A e

20.0

1000.000 2000 3000 4000(MHz) 6000 7000 8000 25000.000
D e I e e e el el
1 4960.000| 56.17 3.58 59.75 74.00 -14.25 peak
2 4960.000| 45.83 3.58 49.41 54.00 -4.59 AVG
3 7420.000| 46.67 8.69 55.36 74.00 -18.64 peak
4 7420.000 36.77 8.69 45.46 54.00 -8.54 AVG
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Product Sofety

Job No.: 011408190E Polarization: Vertical

Standard: (RE)FCC PART15C _3m Power Source: DC 5V via USB Port
Test item: Radiation Test Temp.(C)/Hum.(%RH): 24.3(C)/55%RH
Note: ANT B Distance: 3m

802.11b(2462MHz)

100.0 dBuV/m

Limit: —_—

AVG:

60

(=t

3 WM’"‘“’“
AN J )LVMW WTJ[M

1000.000 2000 3000 4000{MHz) 6000 7000 8000 25000.000

No Freq. Reading | Factor Result Limit [Over Limit Detector Height | degree
) (MHz) (dBuV/m)| (dB/m) [(dBuV/m)|(dBuV/ (dB) (cm) (deg)

4960.000| 50.73 3.58 54.31 7400 | -1989 | peak
4960.000| 40.89 3.58 4447 | 54.00 -9.53 AVG
7300.000| 35.66 8.54 4420 | 74.00 | -29.80 | peak
7300.000| 26.35 8.54 3489 | 54.00 ( -19.11 AVG

Remark

Bl L D =
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5. PHOTOGRAPH

5.1. Photo of Conducted Emission Measurement
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5.2. Photo of Radiation Emission Test
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APPENDIX | (EXTERNAL PHOTOS)

Figure 1
The EUT-Overall View
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Figure 2
The EUT-Front View
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Figure 3
The EUT-Back View
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Figure 4
The EUT-Top View
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Figure 5
The EUT-Bottom View

Figure 6
The EUT-Right Side View
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Figure 7
The EU"_[-Left Side View
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APPENDIX II (INTERNAL PHOTOS)

Figure 8
The EUT-Inside View
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Figure 9
PCB of the EUT-Front View
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Figure 10
PCB of the EUT-Back View
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Figure 11
PCB of the EUT- Front Vlew
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Product Safety

Figure 12

PCB of the UT-Back View
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